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FCC ID: XJGDS0015

Test Report Verification

DESAY A&V SCIENCE AND TECHNOLOGY CO.,LTD

Applicant:
Agg . Desay 3rd Industry Zone, Chenjiang Town, Huizhou City, Guangdong,
ress. 516229, China
Manufacturer: DESAY A&V SCIENCE AND TECHNOLOGY CO.,LTD
Address: Desay 3rd Industry Zone, Chenjiang Town, Huizhou City, Guangdong,
516229, China
. DESAY A&V SCIENCE AND TECHNOLOGY CO.,LTD
Factory: N : :
Address: Desay 3rd Industry Zone, Chenjiang Town, Huizhou City, Guangdong,
) 516229, China
E.U.T: BLU-RAY DISC PLAYER

Model Number:

DS-B202-R
Additional Mode: HBD316; DS-XXXXX

(where X could be any alphanumeric or blank)
Note: The products are difference in model number only.

Power Supply: AC 120V/60Hz
Test Voltage: AC 120V/60Hz
Trade Name: DESAY; HITACHI Serial No.:  --—----

Date of Receipt:

Apr.20.2012 Date of Test: May.18~24, 2012

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2011
ANSI C63.4:2003

Test Result:

The device described above is tested by EST Technology Co., Ltd.. The

measurement results were contained in this test report and EST

Technology Co., Ltd. was assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the EUT

to be technically compliance with the ETSI EN FCC Rules and
Regulations Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be

reproduced in part without written approval of EST Technology Co., Ltd.
Date:May.24.2012

Prepared by:

Ada / Assistant

Tested by: Approved by:

Lecmontn

Tony.Tang/ Engineer

IcemanHu / Manager

Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable

E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be

duplicated in extracts without written approval of EST Technology Co., Ltd.
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FCC ID: XJGDS0015

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name . BLU-RAY DISC PLAYER

Model Number : DS-B202-R

FCCID : XJGDS0015

Operation frequency  : |IEEE 802.11b: 2412MHz—2462MHz

IEEE 802.119: 2412MHz—2462MHz
IEEE802.11n HT20: 2412MHz—2462MHz
IEEE802.11n HT40: 2422MHz—2452MHz

Number of channel : |EEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7Channels

Antenna . Integrated PCB antenna, 2dBi Gain(maximum)

Modulation . |IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,

QPSK,BPSK)
Power Supply : AC 120V/60Hz
Applicant : DESAY A&V SCIENCE AND TECHNOLOGY CO.,LTD

Desay 3rd Industry Zone, Chenjiang Town, Huizhou City,
Guangdong, 516229, China

Manufacturer : DESAY A&V SCIENCE AND TECHNOLOGY CO.,LTD
Desay 3rd Industry Zone, Chenjiang Town, Huizhou City,
Guangdong, 516229, China

Sample Type . Prototype production

EST Technology Co.,Ltd Report No. ESTE-R1205009 Page 5 of 184



FCC ID: XJGDS0015

2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
Power Line Conducted Emissi FCC Part 15: 15,207 PASS
Heted Emission ANSI C63.4:2003
FCC Part 15: 15.207
: . PA
Radiated Emission ANSI C63.4:2003 SS
Band Edae C i FCC Part 15: 15.247 PASS
an e Complian
ge Lompliance ANSI C63.4:2003
. . FCC Part 15: 15.247
Conducted spurious emissions PASS
ANSI C63.4:2003
. FCC Part 15: 15.247
6dB Bandwidth PASS
ANSI C63.4:2003
Peak OUtDLL P FCC Part 15: 15.247 PASS
cai DUIpUL FoweT ANSI C63.4:2003
_ FCC Part 15: 15.247
Power Spectral Density PASS
ANSI C63.4:2003
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1205009
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FCC ID: XJGDS0015

2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co.,Ltd Report No. ESTE-R1205009 Page 7 of 184



FCC ID: XJGDS0015

2.3. Assistant equipment used for test
N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground.EUT
was be set into BT test mode by Bluesuite software before test.

EUT

2.5. Test mode

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle), and
select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437
11 High: CH11 2462
IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437
54 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452
Notel: According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

EST Technology Co.,Ltd Report No. ESTE-R1205009 Page 8 of 184



FCC ID: XJGDS0015

2.6. Test Equipment

2.6.1. For conducted emission test

Equipment Manufacturer Model No. Serial No.  |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ~ |[ESHS30 832354 Mar,13,12 |1 Year
Artificial Mains Networ |Rohde & Schwarz ~ |ENV216 101260 Mar,13,12 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-Z2 101100 Aug.25,11 |1 Year
2.6.2. For radiated emission test(30-1000MHz)

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVS10 100004 Mar,18,12 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |Mar,18,12 |1 Year
Bilog Antenna Teseq CBL6111D [25872 June.08,11 |1 .5Year
Signal Amplifier Agilent 310N 187037 Aug,25,11 |1 Year
2.6.3. For radiated emission test(above 1000MHz)

Equipment Manufacturer [Model No. Serial No. Last Cal. |Next Cal.
Temperature controller Terchy MHQ 120 May.02,12|1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.02,12|1 Year
\ector Signal Generator R&S SMBV100A |1407.6004K02 [May.02,12|1 Year
Double Ridged Horn Antenna [R&S HF907 100276 Jan.16.11 |2 Year
Double Ridged Horn Antenna |R&S HF907 100268 Jan.16.11 |2 Year
Log-periodic Dipole Antenna |[R&S HL223 100435 Jan.16.11 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.11 |2 Year
Trilog Broadband Antenna  |Schwarzbeck |VULB 9163 [9163-462 Jan.16.11 |2 Year
Pre-amplifer AH PAM-0118 10008 May.02,12|1 Year
Pre-amplifer R&S SCU-01 10049 May.02,12|1 Year
High Pass filter Micro HPM50111  |324455 May.02,12|1 Year
RF Cable Hubersuhner |W10.02 534096 May.02,12|1 Year
RF Cable Hubersuhner |W10.02 534123 May.02,12|1 Year
RF Cable Hubersuhner [RG 214/U 513423 May.02,12|1 Year
RF Cable Hubersuhner [RG 214/U 523455 May.02,12|1 Year
Power Meter R&S NRVS 101807 May.02,12|1 Year

EST Technology Co., Ltd

Report No. ESTE-R1205009
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FCC ID: XJGDS0015

3. POWER LINE CONDUCTED EMISSION TEST

3.1.

3.2.

3.3.

3.4.

Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Block Diagram of Test Setup

PC System Receiver EUT Peripheral

80cm

=~
LISN LISN B

P
<«

:50Q Terminator

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.1.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

Test Result

PASS. (All emissions not reported below are too low against the prescribed limits.)

EST Technology Co., Ltd Report No. ESTE-R1205009 Page 10 of 184
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3.5. Test data

EST Technology

SJan Tun Managemwent Zone, Houjie Town,

ongguah, Guangdong, China
Tel:+56-7659-553051888

Fax:+86-7659-8330581878

Data: 323 File: D:test data'2012'D'DESAY.EMI (326)

0 Lewvel (dBuv) Date: 2012-05-20 Time: 18:10:15
| FCC PART 15B QP
| FCC PART 15B AV

40
4
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. EST 844 Shielded Foom Data no. 323
Limic FCC PART 15E QF LINE Phase LINE
Env. / Ins. Temp:24.3'C Humi:S58% Press:101.50kPa
Engineer Tong
EUT BELU-FAY DISC PLAYER
Power AC 1Z20V/60H=
M/W D5-BZ0Z-R
Te=st Mode TX
LIZN Cahle Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Remark
[MHz) [dB/m) (dE) [cdBuWV) {dBuwv/m) [(dBuv/m) (cdB)
1 0.18 9.81 9.851 3zZ.485 51.50 65.43 13.53 QF
Z 0O.14 9.61 9.81 15.45 34.90 55.43 Z0.53 byerage
3 o.z0 9.681 9.80 2Zg.24 45.65 53,76 15.11 QF
4 o.z0 9.81 9.80 10.:24 29.85 53.76 24.11 bperacge
5 0.33 9.61 9.83 14.45 33.92 Eo.40 25.458 QF
=] 0.33 9.81 9.83 2.45 21.92 49 .40 27.48 bperacge
7 10.40 9.66 9.89 10.61 30.16 &0.00 29.584 QF
=] 10.40 9.86 9.89 0.6l z0.168 50.00 Z9.54 byerace
=] 21.15 9.65 9.95 14.85 34.54 &0.00 25.48 QF
10 21.15 9.85 9.95 5.85 25.54 50.00 Z24.46 byeracge
11 27.432 9.70 10.04 14.68 34.42 e0.00 25.53 QF
1z 27.42 9.70 10.04 4,68 Z24.42 50.00 25.58 byvyerage

EST Technology Co., Ltd

Report No. ESTE-R1205009
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EST Technology

FCC ID: XJGDS0015

S3an Tun Managewment Zohe,Houjie Toun,

Dongoguant, Guangdong, China
Tel:+56-769-530515585

Fax:+86-769-03081873

Data: 325

0 Lewvel (dBuv)

File: D:test data'2012'D'DESAY.EMI (326)

Date: 2012-05-20 Time: 18:22:09

FCC PART 15B QP

FCC PART 15B AV

40‘
015 2 5 1 2 5
Frequency {MHz)
ZFite no. EST 544 Shielded Foom Data no. 325
Limit FCC FPART 15B oQF LINE Phase NEUTRLL
Env. / Ins. Tewp:24.3'C Hwoi:55% Press:101.50kFa
Engineer Tony
EUT BELU-EAY DISC PLAYER
Power AC 120V/E60HE
MW I3-BE=202-R
Test Mode T
LIZN Cahle Emission
Freg. Factor Loss PReading Lewvel Limits Margin R
[(MHz) (dB/m) [dE) [dBuv) (dBuv/m) (dBuv/m) [dE)
1 0.16 9.49 9.81 32.48 51.78 65.47 13.69
2 0.18 9,49 9.81 17.48 36.78 55.47 158.69
3 0.19 9,86 9.80 27.10 46,96 64.24 17.78
4 0.19 9,56 9,80 9.10 Z8.486 54.24 25.78
5 0.32 9.59 9.83 14.30 33.72 59,66 Z5.94
3 0.32 9,59 9.83 3.30 22.72 49, 66 26.94
7 10.23 9.70 9.89 11.43 31.02 60.00 Z8.98
g 10.23 9.70 9.89 0.43 Z0.0z2 50.00 29.98
=] z0.92 9,82 9.93 14.61 34,41 &60.00 25.59
10 z0.92 9.82 9.93 5.61 25.41 50.00 24,59
11 Z27.42 9,82 10.04 15.54 36.70 &60.00 23.30
1z Z7.42 9,82 10.04 7.54 Z7.70 E0.00 Z2 .30

10 20

emark

QF
Lverage
QF
Ayverage
QF
Lyerage
QF
Lyerage
oF
Lyerage
oF
Iverage

30

EST Technology Co.,Ltd Report No. ESTE-R1205009
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FCC ID: XJGDS0015

4. RADIATED EMISSION TEST

4.1. Limit
4.1.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.1.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

EST Technology Co., Ltd Report No. ESTE-R1205009 Page 13 of 184



FCC ID: XJGDS0015

4.2. Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it working in test mode, then test
it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters
to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna. Both horizontal and vertical polarization of the antenna
are set on test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.3. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

————3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | g METER
(L)*1.0m(W) (H) ) (WOOD) |

GROUND PLANE

4.4. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.

EST Technology Co., Ltd Report No. ESTE-R1205009 Page 14 of 184



FCC ID: XJGDS0015

45. Test D

ata

30-1000 MHz

EST Technology

Jan Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+856-769-533051553
Fax:+86-769-83051573

Data: 430 File: D:test data'2012'D'Desay.ENMI {453)
0 Level {dBuvin) Date: 20112-05-20 Time: 15:34:19
FCCRART15B
-§dB-
40:::j————————J
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3m Chamber Data no. : 430
Di=. / Ant. 3m 27137 int. pol. : WERTICAL

Limit
Env. / In=.

Engineer
EUT
Power
n/
Test HMode
Freg
[MH=
i 30.
2 Q9.
3 266
4 475
5 g01
1 722

FCC PART 15 B

Tewp:25.6' ;Humi:S56%;Pres=s:101.52kPa

Tony

BLU-RAY DISC PLAYER

AC 120V/60H=z
D3-Bi0Z-R

IEEE S0Z.11b CH1 241:ZTX

Lnt. Cabhle

Factor Loss
i [dBE/m)] (B}
oo 15.51 1.91
g4 9.45 3.04
68 12.79 5.00
23 17.33 6.61
33 19.63 T.36
53 Z1.¢g%7 7.80

Reading

{ BV

= womomn

Emis=sion

Lewvel Limits Margin Reamark
(dBuV/m) [dBuv/m) (dE) [dE)
Z6.39 40,00 13.61 QF
ZZ.65 43 .50 Z0.35 QF
23.08 46.00 Z22.92 Qp
Z8.96 46,00 17.04 QF
30.04 46,00 15.96 QF
31.22 46.00 14.73 QF

EST Technology Co., Ltd

Report No. ESTE-R1205009 Page 15 of 184



FCC ID: XJGDS0015

EST Technology

3an Tuh Manhagewent Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-769-83081888
Fax:+86-769-830581878

Data: 431 File: D:test data'2012'D'Desay.EMI (453)
0 Lewvel (dBulim) Date: 2012-05-20 Time: 15:40:51
FCCPART 15B
-
N _I—‘
% ;
030 224, 418. 612, 806, 1000
Frequency (MHz)
Fite no. 3 Charber Data no. 431
Di=s. / Aint. 3m 27137 Ant. pol. HORIZCOHNTLL
Limit FCC PART 15 B
Env. / Ins. Tewp:25.6"' pHami:S56%:Press:101.52kPa
Engineer Tony
EUT BLU-RALY DISC PLAYER
Fower AC 1z20V/60Hz
MW DE-BZ0Z2-R
Test Mode IEEE S502Z.11b CH1 Z2412TX
Ant. Cabhle Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Reawark
[MH=) [dB/ 1) [dE) [dEuW) (dBuV/m) (dBuV/m) (dB) [dE]
1 266.68 12.78 5.00 14.55 32.35 44.00 13.685 QF
2 293.84 12.92 .21 13.25 31.38 44.00 14.62 QF
3 303.54 15.08 5.27 11.39 Z29.74 44.00 16.26 F
4 405.39 16.18 6.05 1.03 23.31 446.00 ZZ.69 QF
= 453.89 16.62 a.41 4,47 27.50 44.00 15.50 QF
& 475,23  17.33 6.61 z.58 Z6.52 44.00 19.45 F

EST Technology Co., Ltd

Report No. ESTE-R1205009

Page 16 of 184



FCC ID: XJGDS0015

San Tun Manadgement Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-530831885
Fax:4+56-769-5505815875

EST Technology

Data: 432 File: D:test data'2012'D'Desay.EMI {453)
0 Lewvel (dBu\/m) Date: 2012-05-20 Time: 15:47:26
FCC PART 15B
-5dB
40'———J
il ;
030 224. 418. 612, 206, 1000
Frequency {MHz)
Fite no. 3t Chamber Data no. 432
Dis. / Aint. 3m 27157 Ant. pol. HORIZCNTAL
Limit FCC PALRT 15 E
Env. / Ins. Temp:25.6"' ;Huwi:56%Fress:101. 52kFPa
Engineer Tony
EUT BLU-RAY DISC PLAYEER
Power AC 120W/60H=
M/ DE3-B20Z-R
Test HMode IEEE 50Z2.11b CHE Z4537TX
Ant. Cable Emis=sion
Fred. Facrtor Loss EReading Lewvel Limits Margin Reamark
[MH=z) [dB/m) [dE) [dEuWV) (dBuV/m) (dBuV/m) (dE) [dE)
1 Zga.68 12.79 5.00 1= .57 30.66 44.00 15.34 QF
2 Z86.08 12.59 5.14 12 .54 30.57 46,00 15.43 QF
3 295.78 12.98 5.21 13.23 31.42 44.00 14.54 QF
4 305.54 13.05 5.27 11.14 Z9.51 44,00 16.49 2F
5 453.89 16.62 6.41 3.90 26.93 44.00 15.07 QF
& 475.14 17.40 6. 63 3.45 Z27.45 44,00 15.52 2F

EST Technology Co., Ltd

Report No. ESTE-R1205009

Page 17 of 184



FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+836-765-530315355
Fax:+36-7659-83081878

Data: 433 File: Ditest data'2012'DDesay.EMI {453)
0 Level {dBuvim) Date; 2012-05-20 Time: 15:55:556
FCC PART 15 B
-5idB
40———J
030 224, 418. 612, 806. 1000
Frequency (MHz)
Fite no. 3 Chawber Data no. @ 433
Di=s. / Ant. 3m 27137 Ant. pol. : VERTICAL
Limit FCCZ PART 15 B
Env. / Ins. Tewp:25.6' ;Humi:56%:Press:101.52kFa
Engineer Tony
EUT BLU-RAY DISC PLAYVER
Fower AC 120V/60H=z
M/N DE-BZ0OZ2-E
Test Mode IEEE 502.11b CHE Z437TX
Ant. Cable Emission
Fredq. Factor Loss EBeading Lewel Limits Margin Reasmark
[(MHz) (dB/m)  (dB) (dBuV) (dBu¥/m) (dBu¥Y/m) (dB) {dB)
1 30.00 15.51 1.91 6,82 27.24 40.00 12.76 QF
2 99,34 Q.45 3.04 Q.28 21.77 43 .50 Z1.73 2P
3 281.23 12.41 5.09 3.37 Z0.87 46.00 25.13 QF
E 475.14 17.40 6.63 2.87 26.90 46.00 19.10 QF
= E01.33 19,63 7.36 Z.42 Z9.41 46.00 16.59 QP
3 625.58 20.11 7.54 1.27 28.92 46.00 17.08 QF
EST Technology Co., Ltd Report No. ESTE-R1205009 Page 18 of 184



FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone, Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-762-53081835
Fax:+86-763-83081873

Data: 434 File: D:test data'2012'D'Desay.EMI {453)
0 Lewvel {dBuv/m) Date: 20112-05-20 Time: 16:03:44
FCC PART 15 B
-tlB
N f
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
A3ice no. 3w Chanber Data no. : 434
Dis. / Aint. 3m 27137 hnt. pol. : VERTICAL
Liwmit FCCZ PART 15 E
Env. / Ins. Temp:Z25.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT BLU-RAY DISC FLAYVER
Power AC 120V/60Hz
M/ DE-BZ0Z-F
Test HMode IEEE E02.11k CH11 2462TX
Ant. Cable Emizssion
Fredq. Factor Loss PReading Lewel Limits Margin Feamark
[(MH=z) (dE/1m) (dE) [dBuv) (ABuV/m) (dBuW/m) (dE) (B
1 30.00 18.51 1.91 7.26 Z27.68 40,00 1z .32 Qp
2 Q9,54 Q.45 3.04 10.83 23.32 43 .50 20.15 Qp
3 ZEA.E8  12.79 5.00 5.39 zZ4.18 46,00 21.8=2 Qp
4 478,14  17.40 G.63 4,22 ZB.25 46,00 17.75 Qp
5 601.33 19,63 7.36 1.89 Z58.588 446,00 17.1:2 2F
| 717,73 21.39 7.85 2.04 31.25 446,00 14.7z QF

EST Technology Co., Ltd

Report No. ESTE-R1205009
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FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-33051588
Fax:+56-769-55051575

Data: 435 File: D:test data'2012'D'Desay.EMI {453)
0 Lewvel {(dBuvim) Date: 20112-05-20 Time: 16:09:59
FCC PART 15B
pdB
N ﬁ
ol
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3w Chamber Data no. @ 435
Dis. / Ant. 3m 27137 Ant., pol. : HORIZCWTAL
Limit FCC FART 15 E
Env. / Ins. Tewp:25.6' rHumi:56%; Press:101.52kPa
Engineer Tony
EUT BELU-EAY DISC PLAYER
Power AC 120V/&0Hz
M/N DS3-E202-R
Test Mode IEEE S502.11kb CH11 Z246ZTXE
Ant . Cable Emission
Fredq. Factor Loss Feading Lewel Liwits Margin Reawark
[MH=z) [dB/m) [dE) [clBuW) [(dBu¥W/m) [dBuV/m) [dE) [dE)
1 Z2ge.68 12.79 5.00 13.54 31.63 45.00 14.37 QF
Z Z95.75 12.98 5.21 13.42 31.61 46,00 14,39 2F
3 303.54 13.08 5.27 11.5¢6 29.91 45.00 1a.09 QF
4 453.89 16.62 G.41 4.14 27.17 46,00 15.53 2F
= 475.14  17.40 6,63 2.91 26.94 46.00 12.06 QF
& TiT.Y3 0 E1.39 7.85 0.85 30.09 46,00 15.91 2F

EST Technology Co., Ltd

Report No. ESTE-R1205009
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FCC ID: XJGDS0015

EST Technology

Gan Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+B86-769-83081888
Fax:+86-769-8305815878

Data: 436 File: D:test data'2012'D'Desay.EMI {453)
0 Level {dBu\/im) Date: 2012-05-20 Time: 16:15:23
FCC PART 15B
-iB-
T
o :
0 30 224, 418, 612, 2806, 1000
Frequency (MHz)
Fite no. 3m Chattber Data no. @ 436
Dis. / Ant. 3m 27137 Ant. pol. : HORIZONTAL
Limit FCZ PART 15 B
Enwv. / Ins. Tewp:25.6"' ;Huwi:56%:Press:101.52kFa
Engineer Tony
EUT BELU-RALY DISC PLAYER
Power AC 120V/60H=z
N/ DS-BZ02-ER
Test Hode IEEE S02.11g CH1 2412TX
int. Cakle Emizzicon
Freq. Factor Loss Feading Level Limits Margin Reamark
[MH=z) [dEB/m) =00 [ clBul) (dBuW /) (dBuW/m) E=h=h] [dE)
1 ZE6.685 1Z2.79 5.00 14.30 32.09 46.00 13.91 QF
Z Z281.25 1Z2.41 5.09 12.15 Z29.65 46.00 16.32 QF
3 Z85.75 12.98 5.21 11.:27 29.446 46,00 16.54 QF
4 303.54 13.08 5.27 7.88 26023 46,00 19.77 QF
5 405.39 16.158 6.05 0.55 23.05 46.00 Z2a.92 QF
& 475,23 17.33 G.61 1.54 25.45 46.00 20.52 QF
EST Technology Co., Ltd Report No. ESTE-R1205009 Page 21 of 184



FCC ID: XJGDS0015

ZFan Tun Management Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+56-762-8330815588
Fax:+86-763-830815878

EST Technology

Data: 437
0 Lewvel (dBu\im)

File: D:test data'2012'D'Desay.EMI {453)
Date: 20112-05-20 Time: 16:21:59

FCC PART 15B

6B

T

30 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3m Chamber Data no. 437
Dis. / Aint. 3m 27137 Ant. pol. VERTICAL
Limit FCC PART 15 B
Env. / In=s. Temp:25.6' ;Huni:56% ;Press:101.52kPa
Engineer Tony
EUT ELU-RALY DISC PLAYER
Power AC 120V/60H=
M/N DE-EBZ0Z-F
Test Mode IEEE 502.11g CH1 241ZTX
hAnt. Cable Emiz=ion
Fredq. Factor Loss PReading Lewvel Limits Margin Reamark
[MHz) [dB/m) (dE) [dEwV) (dBuV/m) (dBuv/m) [dE) [dE])
1 30.00 18.51 1.91 6.23 ZB.65 40.00 13.35 QF
2 99.54 9.45 .04 g.87 Z1.38 43.50 Z&.14 F
3 Zzee.88 12.79 5.00 5.50 23.29 45.00 zz2.71 QF
4 475.14 17.40 6.63 3.86 27.89 46.00 15.11 QF
5 E77.08 19.53 T.22 3.23 29.95 46.00 16.0z2 F
3 715.79  21.30 7.86 1.77 30.93 45,00 15.07 QF

EST Technology Co., Ltd

Report No. ESTE-R1205009
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongouan City, Guangdong, China
Tel:+86-769-830818588
Fax:4+86-769-830815878

Data: 438 File: D:test data' 2012\ D'Desay.EMI (453)
0 Lewvel (dBuvim) Date: 2012-05-20 Time: 16:26:28
FCCPART 15 B
-5ilB
40———J
=
030 224. 418. 612, B806. 1000
Frequency (MHz)
Fite no. 3m Chatber Data no. : 438
Di=. / Lnt. 3m 27137 int. pol. @ VERTICALL
Limit FCZ PART 15 B
Env. / In=a. Tewp:25.6' rHuni: 56%:Press: 101.52kPa
Engineer Tony
EUT BLU-RLY DIZC PLAYVER
Power AC 1Z0V/60H=
M/N D3-BZOZ-R
Te=st Mode IEEE 802Z.11g CHE 2437TH
Ant. Cable Ewmission
Freq. Factor Loss EReading Level Limits Margin Reamark
[MH=) [dB/m) [dE) [dlEuv) {dBuV/m) [dBuvV/m) (B [dE)
1 J0.00 18.51 1.91 .09 26.51 40.00 13.49 QF
2 99.54 9.45 3.04 S.01 21.50 43 .50 22.00 QF
3 293.584 1z2.92 5.21 3.63 21.76 45.00 24.24 QF
4 478.14  17.40 G.63 Z.66 26.69 46.00 19.31 QF
= E77.08 19.53 T.22 Z2.45 z9.20 46.00 1e.80 QF
& 720.64 21.55 7.82 -0.06 29,31 46.00 16.69 QF
EST Technology Co., Ltd Report No. ESTE-R1205009 Page 23 of 184



FCC ID: XJGDS0015

EST Technology

San Tun Management Zone, Houjie Townk,
ongguan City, Guangdong, China
Tel:+56-769-830318588
Fax:+56-785-83031575

Data: 439 File: D:test data'2012'D'Desay. EMI {453)
0 Lewvel (dBulim) Date: 2012-05-20 Time: 16:33:26
FCC RART 15 B
-HilB
N f
030 224, 418. G612, 206, 1000
Frequency (MHz)
Site no. 3m Chamber Iata no. : 439
Di=s. / Ant. 3m 27137 Ant. pol. @ HORIZCOMNTAL
Limit FZCZ FART 15 B
Env. / Ins. Temp:25.6"' ;Humi:56%; Press: 101.52kFa
Engineer Tony
EUT ELU-RAY DISC FPLAYEER
Power LC 1z0OV/60Hz
M/N D5-BZ0Z-R
Test Mode IEEE 802.11g CH&6 2437TXE
Ant . Cable Emission
Fredq. Factor Loss Beading Lewel Limits Margin Reamark
[(MHz) [dE/m) (dE) [cBuW) {dBuY/m) (dBuv/m) (dE) [{=h=3]
1 99.54 9.45 3.04 3.07 15.56 43.50 Z7.94 QF
Z Ze4.74  12.54 4,97 15.79 31.70 46,00 14.30 QF
3 Z86.08 1Z2.59 5.14 12.39 0.1z 46,00 15.585 Qp
4 295.78 1Z.8598 5.21 11.69 29.88 46,00 1a.12 QF
5 305.54 15.08 5.27 9.45 27.80 46.00 15.20 p
5] TZ2.58 Z1.687 7.580 0.10 Z9.57 46.00 1a6.43 QF
EST Technology Co., Ltd Report No. ESTE-R1205009 Page 24 of 184



FCC ID: XJGDS0015

EST Technology

ZJan Tun Management Zone,Houjie Town,

Dongguan City,Cuangdong, China
Tel:+56-769-830531855
Fax:4+86-769-83081878

Data: 440

File: D:test data'2012'D'Desay.EMI {453)

Date: 2012-05-20 Time: 16:40:23

0 Level (dBuV/im}

FCCPART 15B

203

4 ke

0 30 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. 3m Cheber Data no. : 440
Dis. / Ant. 3m 27137 Ant. pol. : HORIZOMWTAL
Limit FCC FART 15 B
Env. / Ins. Tewmp:25.6' ;Hami:56%Press:101.52kFPa
Engineer Tony
EUT BELU-EAY DIZC PLAYER
Power AC 120W/60H=z
M/N D3-Bz202-R
Test Mode IEEE S02.11g CH11 Z2Z462TE
Ant. Cable Emission
Fred. Factor Loss Reading Lewvel Limits Margin Reawark
[MH=z) {dE/m) [dE) [dEuWV) (ABuV/m) (dBEuV/m) [dE) [dBE)
1 ZRG.68 12.79 5.00 12.893 30.72 46.00 15.258 QF
2 281.23 12.41 5.09 10.40 27.90 46.00 15.10 QF
3 Z293.584 1z2.92 5.21 §.99 27.12 46.00 15.58 QF
4 303.54 13.08 S.27 5.08 23.41 46.00 Zz.58 QF
5 450.05 17.45 &. 60 1.0 25.85 46.00 Z0.35 QF
& TZ0.864 Z21.55 7.82 0.s80 30.17%7 46.00 15.53 QF
EST Technology Co., Ltd Report No. ESTE-R1205009 Page 25 of 184



FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-33051585
Fax:+56-769-53051575

Data: 441 File: D-test data'2012'D'Desay.EMI {453)
0 Level (dBul/im) Date: 20112-05-20 Time: 16:48:02
FCCPART 15B
-GilB
40 —I
=
0 30 224, 118, G612, 806, 1000
Frequency {MHz)
Jite no. Jm Chamber Data no. : 441
Dis. / Ant. 3m 27137 Ant. pol. : VERTICAL
Limit FCCZ FPART 15 B
Env. / Ins. Tewp:25.6"' ;Huwni:56%;Press:101. 52kPa
Engineer Tony
EUT BLU-EAY DISC PLAVER
Fower LC 120V/E0Hz
M/M D3-B202-R
Test Mode TIEEE B02.11g CH11 2Z4/2TH
int. Cable Emission
Fredg. Factor Loss EReading Lewvel Limits Margin Reamark
[MHz) [dB/m) [f=1=3] [dBuW) (dBuV/m) (dBuW/m) [cB) [dE)
1 30.00 18.51 1.91 &.40 Z6.82 40, 00 13.15 QF
2 99.54 9.45 3.04 9.04 21.53 43.50 21.87 QaF
3 Zg6.08 12.59 E.14 4,29 2z2.0z2 46,00 23.98 o
4 475,23 17.33 6.61 1.39 Z5.83 46,00 20.17 QF
5 577.08 19.53 7.22 1.%96 28.71 446,00 17.29 QaF
3 715.79  21.30 7.86 1.11 30.27 46,00 15.73 o
EST Technology Co., Ltd Report No. ESTE-R1205009 Page 26 of 184



FCC ID: XJGDS0015

EST Technology

San Tun Managemwment Zone, Houjie Town,
Dongguan City, Guangdong,China
Tel:+56-7659-53051555
Fax:+56-769-530581875

Data: 442 File: D:test datai2012'D'Desay.EMI {453)
0 Level (dBuW/im) Date: 2012-05-20 Time: 16:55:38
FCCPART 15B
-GiB
mf
0 30 224, 418. 612, 806. 1000
Frequency {(MHz)
Site no. 3m Chamber DIata no. : 442
Dis. ¢/ Ant. 3m 27137 Ant. pol. : VERTICAL
Limit FCC PART 15 E
Env. / Ins. Temwmp:25.6' ;Humi:56% ;Press:101.52kPa
Engineer Tony
EUT BLU-RAY DISC FLALYER
Power AC 1Z0V/60Hz
M/W DE-B2Z0OZ-R
Test Mode IEEE S02.11n HTZ0 CH1 Z2412TXE
Ant. Cable Emission
Freq. Factor Loss Reading Lewvel Limits Margin Feamark
[MH=) [dE/ 1) [dEB) (dBuV) [dBuW/m] (dBuV/m) (dE) [dE)
1 30.00 18.51 1.91 7.57 27.99 40.00 1z.01 QF
2 99.54 9.45 3.04 9.44 21.93 43 .50 21.57 QF
3 266.68 12.79 5.00 6.54 24,33 44.00 21.a87 QF
4 407.33 1g6.:22 &.05 2.19 Z4.49 46.00 21.51 QF
5 478.14 17.40 G.63 4,11 Z28.14 46.00 17.86 QF
3 717.73 21.39 7.85 o.06 29.30 44.00 16.70 QF
EST Technology Co., Ltd Report No. ESTE-R1205009 Page 27 of 184



FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-769-33051555
Fax:+86-769-33051575

Data: 443 File: D:test data'2012'D'Desay.EMI {453)
0 Level (dBuvim) Date: 2012-05-20 Time: 16:59:41
FCCPRART 15B
B
N _l—‘
030 224, 418. G612, 806, 1000
Frequency (MHz)
Jite no. 3m Chammber Data no. @ 443
Di=s. / Aint. 3m 27137 Ant. pol. : HORIZCHNTAL
Limit FCC PART 15 B
Env. / In=s. Tewp:25.6"' ;Huwi:56%;Press: 101.52kPa
Engineer Tony
EUT BLU-RALY DISC PLAYEER
Power AC 120V/60H=
M/N D5-BZ0Z-F
Test Mode IEEE 502.11n HTZ20 CH1 2412TX
Ant. Cable Emission
Fred. Factor Loss PReading Level Limits Margin Reamark
[MH=) [dE/ 1) [dE) [dEuvW) (dBuWV/m) (dBuWV/m) [dE) [dE]
1 ZE6.68 12.79 &.00 13.55 31.34 46.00 14.66 oF
2 2a6.08 12.59 5.14 14.10 31.83 46.00 14.17 oF
3 2Q5.78 12.98 .21 14.72 3z.91 46,00 13.0%9 QP
4 303.54 13.08 5.27 13.93 3Z.2B 46,00 13.72 QP
= 405.39 16.18 &.05 0.23 ZZ.46 46,00 23.54 QP
3 475.14 17.40 G, 63 7.81 31.54 46,00 14,16 QF

EST Technology Co., Ltd

Report No. ESTE-R1205009
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FCC ID: XJGDS0015

EST Technology

Jan Tun Management ZZone,Houjie Town,

Dongguan City, Guangdondg, China
Tel:+36-769-5350581555
Fax:+86-769-533081575

Data: 444 File: D:test data'2012'DDesay.EMI {453)
0 Lewvel (dBuVim) Date: 2012-05-20 Time: 17:08:02
FCC PART 15 B
6B
o
[
030 224, 418, G612, 806, 1000
Frequency (MHz)
3ite no. 3m Chaarber ata no. @ 444
Dis. [/ Aint. 3m 27137 int. pol. : HORIZCNTLL
Limit FCC PART 15 E
Env. / Ins. Temp:25.6"' ;Humi:56%;:Press:101.52kPa
Engineer Tony
EUT BELU-RALY DISC FLAYER
Power AC 120V/60Hz
M/ D3-B202-F
Test HMode IEEE 502.11n HTZ20 CHe 2437TX
Ant. Cable Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Reamark
[(MH=) [dE/m) [dE) [dEuVW) [(ABuV/m) (dBuV/m) =1=1 [dE])
1 2B6.68 12.79 5.00 13.43 31.22 44.00 14.75 QP
2 286.08 12.59 .14 12.03 29.76 44.00 1e6.24 QP
3 2Za5.78 12.98 .21 1z.22 30.41 44.00 15.59 P
4 303.54 13.08 .27 10.01 Z8.36 44.00 17. 64 P
5 407.33  16.22 6.08 o.1a 22,46 44.00 23.54 P
& 475,23 17.33 G.61 1.83 25,77 44.00 20.23 P
EST Technology Co., Ltd Report No. ESTE-R1205009 Page 29 of 184



FCC ID: XJGDS0015

EST Technology

SJan Tun Managetent Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-7659-830581885
Fax:+56-769-830515875

Data: 445 File: D:test datat2012'D'Desay.EMI (453)
80 Level {dBuV/m) Date: 2012-05-20 Time: 17:14:54
FCCRART 15B
-5lB
N f
=
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
S3ite no. 3 Chawber Data no. : 445
Dis. / Ant. 3m 27137 Ant.. pol. : VERTICLL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6" ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT BELU-RALY DIZC PLAYER
Fower AC 120V/e0Hz
M/N D3-BZ0OZ-FR
Test Mode IEEE 502.11n HTZ0O CHE 2437TXE
Ant. Cable Emi=s=sion
Fredg. Factor Loss Reading Level Limits Margin Reamark
[MHz) (dE/m) [dE) [dBEuv) (ABuV/m) (dBuv/m) [dE) [dE)
1 30.00 15.51 1.91 g.16 28.58 40.00 11.4z2 Qp
Z 99.54 9.45 3.04 9.13 z1l.62 43 .50 21.88 QF
3 Z266.68 12.79 5.00 6,07 23.86 46,00 22.14 QF
4 473.14 17.40 G6.63 3.63 Z7.66 4a.00 15.34 QF
5 577.08 19.53 7.22 2.69 29.44 4¢.00 16.56 QF
& 715.79 Z1.30 7.86 0.83 Z9.99 46.00 1e6.01 QF
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FCC ID: XJGDS0015

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-533051555

Fax:+36-7659-33051373

Data: 446

0 Level {dBu\vim)

File: D'test data'2012'D'Desay.EM (453)

Drate: 20012-05-20 Time: 17:21:11

40

FCCPART 15B

B

WW

30 224, 418. G612, 806, 1000
Frequency {MHz)
Zite no. 3m Chamber Data no. 445
Dis. / Ant. 3m 27137 Ant. pol. YERTICAL
Limit FCC PART 15 E
Env. / Ins=s. Temp:25.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT BELU-EAY DISC PLAYER
Power AC 1zZ0V/60H=
M/H L3-BZ202-R
Test Mode IEEE 802.11n HTZ0 CH11 Z462TX
Ant. Cahle Emi==ion
Freg Factor Loss Reading Lewvel Limits Margin Reamark
[MH=) [ B/ m) (dE) [dBuv) (dBuW/m) [dBuV/m) 1dEB) [dE)
1 30.00 15.51 1.91 7,74 28.1¢6 40.00 11.54 2P
2 99.54 9.45 3.04 7.96 Z20.45 43.50 23.05 2P
3 150.28 10.86 3.78 3.57 15.21 43.50 25.29 2P
4 295.78 12.98 5.21 3.89 2z2.08 4g5.00 23.9:2 2P
5 4753.14 17.40 6.63 o.79 24,32 4g5.00 21.18 2P
& 720.64 21.55 7.82 o.75 30.12 4g5.00 15.85 2P

EST Technology Co., Ltd

Report No. ESTE-R1205009 Page 31 of 184



FCC ID: XJGDS0015

Jan Tun Management Zone,Houjie Town,
e Dongguan City, Guangdong, China
EST 1 ii(?hll(]l(]t:_‘{ Tel:+86-769-8330515885
Fax:+536-769-533051573

Data: 447 File: D:test data2012'D'Desay.EMI {453)
0 Level (dBuV/m) Date: 2012-05-20 Time: 17:27:14
FCCPART15B
-wilB
40 4|—‘—|
0 30 224, 418, 612, 206, 10010
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 447
Di=s. / Ant. o 3m 27137 Ant., pol. : HORIZONTAL
Limit : FCC PART 15 B
Env. / Ins=s. ! Tewp:25.6' ;Humi:56%;Press:101.52kPa
Engineer v Tony
EUT : BLU-BAY DIZC PLAYER
Power : LC 12Z0V/60Hz
M/ : DE-BZOZ-R
Teast Mode : IEEE 802.11n HTZ0 CH11l 2462TX
Ant. Cahle Emis=sion
Fredq. Factor Loss  EBEeading Lewvel Limits Margin Reamark
[MH=) [ B/ ) [dE) [dBuv) (dBuWV/m) (dBuVW/m) [c€E) [dB)
1 ZE66.68  12.79 5.o0 14,58 32.37 45,00 13.63 ap
2 Z286.08 12.59 .14 14,08 31.81 45,00 14.19 ap
3 295,78  12.98 £.21 14,56 32.75 45,00 13.25 ap
4 303.54 13.08 .27 12.41 30.76 45,00 15.:24 ap
5 405,39  16.18 6.05 0.74 22.97 45,00 23.03 ap
(3 478,14 17.40 G.63 6.14 30,17 45,00 15.83 ap
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FCC ID: XJGDS00

EST Technology

15

Jan Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China

Tel:+56-769-533051555
Fax:+56-7659-533081573

Data: 448 File: D:test data2012'D'Desay.EMI (453)
0 Level {dBulim) Date: 2012-05-20 Time: 17:33:08
FCCPART 15 B
-HilE
40 4|—‘—|
030 224, 418. 612, 806. 1000
Frequency {(MHz)
3ite no. 3m Chamber Data no. : 445
Dis. / Aint. 3m 27137 Ant, pol. : HORIZONTAL
Limit FCC PART 15 E
Env. / In=a. Temp:25.6' ;Humi: S56%: Pressi101.52kPa
Engineer Tony
EUT ELU-RAY DISC PLAYER
Fower AC 120V/E60H=
M/N DE-BZ20EZ-R
Test HMode IEEE S0z2.11n HT40 CH1 =2422TX
Ant. Cable Emission
Fredq. Factor Loss EReading Lewvel Limits HMargin Reasmark
[MH=z) (dB /) [dE] [dBuv) (dBuvV/m) (dBuW/m) [dE] (dEB)
1 264,74 12.594 4.37 12 .89 30.80 45.00 15.20 QJF
2 286,08 12.59 S5.14 15.589 31.62 45.00 14.35 QJF
3 295,78 12.895 5.21 14.37 32.56 45.00 13.44 QJF
4 303.54 13.05 5.27 15.82 32.17 45.00 13.83 QJF
5 347.19 14.35 S5.67 1.46 21.51 45.00 Z4.49 QJF
& 475.14 17.40 6.63 5.358 29,41 45.00 16.59 QJF
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houljie Town,
Dongguan City, Guangdong, China
Tel:+86-769-83081888
Fax:4+86-769-83081878

Data: 449 File: D:test data'2012'D'Desay.EMI {453)
0 Level {dBuV/im) Date: 2012-05-20 Time: 17:38:00
FCCPART 15 B
-idE
40:::j________J
3
0 30 224. 418. 612, 806. 1000
Frequency {(MHz)
Fite no. i 3 Charber Data no. : 449
Dis. / Ant. i Sm 27137 pol. : VERTICALL
Limit FCCZ PART 15 E
Env. / Ins. Temp:25.6' ;Humi: 565 Press:101.52kPa
Engineer 1 Tony
EUT : BLU-RALY DIZC PLAYER
Power : AT 1Z0V/60H=
M/W : DE-BZ0OZ-R
Test Mode : IEEE 80Z2.11n HT40 CH1 Z422TXH
Ant. Cahle Emission
Fregq. Factor Loss Reading Lewel Limits Margin Reamark
[MH=) (dE/m) [dB) [ dABuW) (dEuV/m) (dBuV/m) [dB) (dB)
1 30.00 18.51 1.91 2.05 29.47 40,00 10.53 oF
2 09,54 0.45 3.04 7.93 z20.42 43,50 23.08 oF
3 264,74 1Z2.94 4,97 &.90 z24.81 46,00 21.19 oF
4 405.39 16.18 6.05 1.19 23.4z2 46,00 22.58 oF
L= 450,08 17.45 6. 60 3.89 27.94 46,00 153.06 oF
& 725.49 21.85 7.82 o.06 29.73 46,00 16.27 oF
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houljie Town,
Dongoguan City, Guangdong, China
Tel:+86-769-83081888

Fax:+56-769-530815875

Drata: 450 File: Ditest datat2012'D'Desay.EMI {453)
0 Level {dBuV/im) Date; 2012-05-20 Time: 17:45:40
FCCPART15B
§dB-
40:::j________J
0 30 224, 418. G612, 806, 1000
Frequency (MHz)
Zite no. Jm Chatnber Data no. 450
Dis. / Ant. 3m 27137 Ant., pol. VERTICAL
Limit FCC PART 15 B
Env. / In=s. Temp:25.6' rHunmi:S56%; Pressi101.52KPa
Engineer Tony
EUT ELUT-RAY DIZC FLAYER
Fower AC 120V/60H=z
M/ DE-BZ20Z-R

Tezst Mode

IEEE 50z2.11n HT40 CH4 2437TX

Ant. Cabhle Emi=s=sion
Freg Factor Loss EReading Lewvel Limits Margin Reamark
[MH=) (dE/m) [dE) [dEuWV) (dBuV/m) (dEuv/m) [dE) [dE)
1 30.00 15.51 1.91 8.85 29.27 40.00 10.73 o
2z 99.54 9.45 3.04 8.36 20.85 43 .50 Z2Z.65 o
3 266.668 12.79 5.00 7.66 25.45 44,00 Z0.55 o
4 407.33 16.22 G.05 1.07 23.37 44,00 22.63 o
5 4z0.058 17.45 &.50 2.99 27.04 44,00 15.9¢6 o
& 7zz.58 2z1.87 7.80 0.34 29.81 44,00 16.19 o
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FCC ID: XJGDS0015

EST Technology

Jan Tun Management Zone,Houjie Town,

Fax:+56-7659-530581575

Dongoguan City, Guangdong, China
Tel:+56-769-530315885

Data: 451 File: D:test data'2012'D'Desay EMI {453)
0 Level {dBul/im) Date: 2012-05-20 Time: 17:53:38
FCCPART 15B
JEEi
40 :::::j————————————J
030 224, 418. G612, 806. 1000
Frequency {MHz)
3ite no. 3m Chatlier Data no. 451
Li=s. / int. 3m 27137 int. pol. HORIZOWTAL
Limit FCZ PART 15 E
Env. / In=. Temp:25.6' Humi::56%:Press:101.52kPa
Engineer Tony
EUT ELU-EAY DI3C PLAYER
Power LC 120V/60H=z
M/ D3-B=Z0Z-R
Test HMode IEEE S02.11n HT40 CH4 2437TX
int. Cable Emission
Fredq. Factor Loss EReading Lewvel Limits Margin Reamark
[MH=z) (B ) [dE] [dEBuv) (dBuv/m) (ABuW/m) [dE) [dE)
1 Z64.74 1Z2.94 4,37 13.42 31.33 46.00 14.a7 JF
2 Z2586.08 12.59 5.14 13.90 31.63 46.00 14.37 JF
3 Z295.78 12.98 5.21 14,69 32.88 46.00 13.1=2 JF
4 303.54 13.03 5.27 14,31 32.66 46.00 13.34 JF
5 405.39 16.18 6.05 0.39 23.12 46.00 Z2.88 JF
6 450,08 17.45 6. 60 6.99 31.04 46.00 14.96 JF

EST Technology Co., Ltd

Report No. ESTE-R1205009

Page 36 of 184



FCC ID: XJGDS0015

Jan Tun Management Zone,Houjie Town,
e e Dongguan City, Guangdong, China
EST 1 ii(?hll(ll(]tﬁ' Tel:+86-769-830818588
Fax:+56-769-533051575

Data: 452 File: D:test data'2012'D'Desay.EMI {453)
0 Level {dBuvim) Date: 2012-05-20 Time: 17:59:36
FCCPART 15B
-wlBE
40 4|—‘—|
0 30 224, 414, G612, 206, 1000
Frequency (MHz)
Jite no. : Jdm Chammber Data no. : 452
Dis. / int. : 3m 27137 Ant., pol. : HORIZONTAL
Limit : FCC PART 15 E
Env. / In=s. : Temp:25.6' ;Huwni:56%;Press:101.52kPa
Engineer r Tony
EUT : BLU-RBALY DIZC PLAYER
Power : LC 120V/60HE
MM : DE-BZOZ-R
Test Mode : IEEE 80Z2Z.11n HT40 CH7T Z2452TX
Ant. Cahle Emis=ion
Fredq. Factor Loss Reading Lewvel Limits Margin Reamark
[MH=) (dB/m) (B [cdlBuW) (ABuV/m) (dBuV/m) [cB) [cB)
1 264,74 12.94 4,97 11.21 29,12 46.00 16.588 QF
2 286,08 12.59 5.14 14.08 31.81 46.00 14.19 QF
3 295,78 12.98 5.21 14.71 32.90 46.00 13.10 QF
4 303.54 13.08 5.a27 12.73 31.08 46.00 14.92 QF
L= 315.18 13.39 5.33 4,78 23.50 46.00 22.50 QF
& 4z0.08 17,45 G. 60 4,57 28.62 46.00 17.38 QF
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FCC ID: XJGDS0015

San Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-759-33051588
Fax:+56-759-830581578

EST Technology

Data: 453 File: D:'test data2012'D'Desay.EMI {453)
0 Level {dBuV/im) Date: 2012-05-20 Time: 18:05:14
FCCPART 15 B
Jﬂgi
40 :::::j————————————J
A
0 30 224, 418. 612, 806. 1000
Frequency {MHz)
3ite no. 3m Chatmber Data no. 453
Dis. / Ant. 3m 27137 Ant. pol. WERTICLL
Limit FCZ PART 15 B
Env. / In=s. Temp:25.6' ;Humi:56% ; Press: 101.52kKFPa
Engineer Tony
EUT ELU-EAY DI3C FPLAYER
Power LC 120V/60HE
M/ D3-B20Z-R
Test Mode IEEE S02.11n HT40 CH7? 2452TX
int. Cable Emission
Fred. Factor Loss Eeading Lewvel Limitzs Margin EReamark
[MH=) (B ) [dE] [dBuv) [dBuUW/ m) [(dBuv/m) [dE] [dE)
1 Io.0oo0 15.51 1.91 T.92 25.34 40,00 11.a6 oF
2 99,549 9.45 .04 5.57 21.06 435,50 Z22.44 oF
3 266,68 12.79 5.00 6.72 24.51 46,00 £21.49 oF
4 405,39 16.18 G.05 0.95 23.21 46,00 Z22.79 oF
5 450,08 17.45 G. 60 3.88 27.93 46,00 15.07 oF
6 S577.058 19.53 T.22 1.00 27.75 46,00 15.25 oF

EST Technology Co., Ltd
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FCC ID: XJGDS0015

1000-18000 MHz

San Tun Managemwent Zone,Houjie Town,
R Dongouan City, Guangdong, China
EST T !:‘!ChllCJl(Jg]' Tel:+86-769-53031585
Fax:486-769-830815878

Data: 366 File: D:test data' 2012\ D'Desay.ENMI (429}
0 Lewvel (dBuW/m) Date: 2012-05-20 Time: 11:08:05
1
FCC PART 15C PEAK
60
) 6 FCC PART 15C AV
K 4
T e e
01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 1 3m Chanber Data no. : 366
Dis. / Ant. HI} | ANT 1-18G Ant. pol. @ VERTICALL
Limit : FCC PART 15C PELE
Env. / Ins. : Temp:25.6' Hwni:56%Press: 101.52kKPa
Engineer : Tony
EUT : BLU-RALY DISC PLLYEER
Power  AC 1Z0W/60H=
M/N : DE-BZ0OZ-R
Test Mode : IEEE 502.11b CH1 2412TH
Ant. Cable Amp Emiz=ion
Freq. Factor Loss Factor BReading Level Limits Margin Eemark
[MH=) [dB /1) (dE) [dE) (dBuV) (dBuV/m) (dBuWV/m) (dE)
1 Z2412.00 27.60 6.64 34.15 854.39 §54.95 74,00 -10.95 Peak
2 4524.00 31.28 11.84 31.83 359.56 50.85 74,00 23.15 Peak
3 7236.00 36.53 11.55 3:2.0°7 34.07 50.08 74,00 23.92 Peak
4 9645.00 37.96 11.87 31.91 33.:22 50.94 74,00 23.06 Peak
5 1zZo060.00 0 38.84 11.35 35.55 34.00 45.41 74,00 25.59 Peak
6 14472.00 41.8¢ 10.93 33.02 33.95 53.75 74.00 20.25 Peak
Femarks: 1. Ewmission Lewvel= Antenna Factor + Cable Loss - lwp Factor + Reading.

Z. The emission lewvels that are Z20d4E below the official
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1205009 Page 39 of 184



FCC ID: XJGDS0015

EST Technology

Jan Tun Management Zone,Houjie Town,
ongguan City, Guangdong, China
Tel:+86-769-330313588
Fax:+86-769-33031378

Data: 367

File: D:test data'2012 D'Desay.EMI {429}

Level (dBuVinm)

120

Date: 2012-05-20 Time: 11:12:55

FCC PART 15C PEAK

G0

f FCCPART 15C AV

P

%ﬂWwvufhwik”ﬂLqV“ﬁW&vaAMA“Mué

I

0 1000
Jite no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
M/N
Test Mode
Freqg.
[(MH=)
1 241z2.00
2 4524,00
3 7236.00
4 Q645,00
5 1z060.00
& 14472.00

4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Jm Chanber Iata no. 3a’?
3m ANT 1-18G Ant. pol. HORIZCWNTAL
FCC PART 15C PELK
Temp:25.6' rHumi:56%;Press:101.52kPa
Tonvy
ELU-RAY DISC PLAYER
AC 120V/&0Hz
D3-BZ0Z-R
IEEE S02.11b CH1 2412TX
Ant. Cable Amp Emi==ion
Factor Loss Factor Reading Lewvel Limits Margin ERemark
{dB/m) 1dE) 1dE) (dBuV) (dBuW/m) [dBuV/m) (dB)
27,60 f.64 34.15 &53.51 g3 .60 74.00 -9.60 Peak
3l.28 11.84 31.83 36.13 47 .42 74.00 26.58 Peak
36.53 11.55 32.07 33.71 49,72 74.00 24.28 Peak
iv.96 11.67 31.91 33.39 51.11 74.00 2a.89 Peak
3g.e4 11.35 35.58 33.33 47,74 74.00 Z6.26 Peak
41.56 10.93 33.02 34.11 53.88 74.00 z0o.12 Peak

Remarks: 1.

Ewmission Level=
The emission lewvels that are Z0d4dE below the official
limit are not reported.

Intenna Factor + Cable Loss - Awmp Factor + Reading.

EST Technology Co., Ltd
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EST Technology

FCC ID: XJGDS0015

S3an Tun Managewent Zone,Houjie Town,

Dongouan City, Guangdong, China
Tel:+586-769-83081388
Fax:4+56-769-5830515373

Data: 370

Lewvel ((dBuvim)

120

File: D:test data'2012\D'Desay EMI {429)
Date: 20112-05-20 Time: 11:26:02

FCC PART 15C PEAK

G0

g FCC PART 15C AV

E]

{

WSMW

1000 4400. T800. 11200. 14600. 18000
Frequency {MHz)
3ite no. 3m Chamber Iata no. 37a
Dis. / Ant. Jm AT 1-18G Ant. pol. WERTICAL
Limit FCZ PART 15C FELAK
Env. / Ins. Tewp:25.6' ;Humi:56% ;Press: 101.52kPa
Engineer Tony
EUT BELU-RALY DISC FLAYER
Power AC 120V/c0Hz
MM DE-E202-R
Test Mode IEEE 502.11kb CHe 2437TH
int. Calle  Lup Emiszsion
Fredq. Factor Loss Factor Reading Level Limitsz Margin ERemark
[MH=) [dB/m) [dE) [dE] (dBuv) (dBuV/m) [dBuvV/m) [dE]
1 2437.00 27,60 .67 34.12 81.41 31.56 74.00 -7.56 Peak
2 4537400 31.3°7 12.07 31.90 3S6.22 47.76 74,00 26.24 Peak
3 7311.00 36.55 11.57 31.99 34,37 &0. 50 74.00 23.50 Peak
4 9745.00 35.11 11.85 31.87 33.11 51.00 74,00 23.00 Peak
5 121585.00 355.67  11.22 35.89  33.77 47,37 74.00 Z6.035 Peak
6 1452Z.00 41.453 10.91 33.56 34.31 53.14 74,00 20.8¢6 Peak
Femarks: 1. Emission Lewvel= Antennha Factor + Cable Loss - Awp Factor + RBeading.

The emiszsion lewvels that are Z0dE kbelow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

Jan Tun Management Zone,Houjie Town
e rem Dongguan City, Guangdong, China
EST 1 echuc:lmgfy Tel:+86-769-53051688
Fax:+56-769-33051875

Data: 371 File: D:test data'2012'D'Desay.EMI {429)
120 Level {(dBuvim) Date: 2012-05-20 Time: 11:27:57
1
FCC PART 15C PEAK
60
P g FCC PART 15C AV

2 WjWIMwPM W
I

I:'1l]l]l] 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. : 371
Dis. / Ant. : 3m ANT 1-18G Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Tewp:25.6' ;Huni:56%: Pres=s:101.52kPa
Engineer : Tony
EUT : BLU-RAY DIZC PLAYER
Fower : AC 12Z20V/60H=
M/N : D3-E20Z-R
Test Hode : IEEE 502Z.11k CH& 2437TX
Ant. Cable ALmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=) [dB/m) [dE) [dE) (dBuW) (dBuV/m) [dBuV/m) [dBE)
1 Z437.00 Z7.60 .67 354,12 51.69 §1.54 74,00 -7.54 Feak
2 4574.00 31.37 1Z2.07 31.90 35.435 46.97 74,00 27.03 Feak
3 7311.00 36.55 11.57 31.99 J4.40 50.53 7400 23.47 Feak
4 9743.00 35.11 11.865 31.87 34.14 Ez2.03 74.00 21.97 Peak
5 12155.00 0 38.67 11.22  35.659 35.91 45.11 74,00 Z5.89 Feak
& 14622.00 41.45 10.91 33.56 33.95 52.78 74,00 21.Z2z2 Feak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emi=ssion lewvels that are 2045 below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongouan City, Guangdong, China
Tel:+36-769-533031858
Fax:+36-769-533031878

Data: 372 File: D:1est data'2012'D'Desay.EMI (429)
120 Level (dBuvim) Date: 2012-05-20 Time: 11:33:51
FCC PART 15C PEAK
60
] FCC PART 15C AV
MM“W”M
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3w Chawber Data no. 372
Dis. / Aint. 3m AWNT 1-18G Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=. Temp:25.6' ;Humi:56%:Press:101.52kPa
Engineer Tony
EUT BELU-RAY DIZC PLAYER
Power AC 1zZ0V/60H=
M/N D3-BZ0OZ-R
Test HMode IEEE 802.11b CH11 Z46ZTX
Ant. Cable Amp Emizssion
Freqg Factor Loss Factor Reading Level Limits Margin FRemark
[{MH=) {dE/m) (dE) [dE) (dBuv) (dBuW/m) (dBuW/m) (dE)
1 246Z.00 Z27.58 6.69 34,06 8§3.80 g4.01 74.00 -10.01 Feak
2 49z4.00 31.45 12,29 31.95 36.39 45.18 74.00 25.82 Peak
3 Tige6.00 3F6.57 11.5% 31.97 34.58 50.77 74.00 23.23 Peak
4 9543.00 38.16 11.63 31.81 33.23 51.21 74.00 22.79 Peak
5 1z2z310.00 385.70 11.10 35.52 33.16 47 .44 74.00 26.56 Peak
6 14772.00 41.01 10.89 34.03 33.82 51.69 74.00 22.31 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Atwp Factor + Reading.

The emission lewvels that are 20dE below the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Management Zone, Houjie Town,
e hem Dongoguan City, Guangdong, China
EST 1 6(?1111(]1(]}_:}' Tel:+86-769-53051588
Fax:+536-759-53051575

Data: 373 File: D:'test data'2012'D'Desay.EMI {429)
0 Level (dBuVim) Date: 2012-05-20 Time: 11:38:26
1
FCC PART 15C PEAK
60
- . FCCPART 15C AV
] L)

01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
SFite no. t 3m Chamber Data no. @ 373
Dis. / Ant. 1 3m INT 1-18G Int. pol. @ VERTICALL
Limit : FCC PART 15C FEALE
Enwv. / In=s. r Tewp:25.6' rHumi:56%:Press:101.52kFa
Engineer : Tony
EUT : BLU-RALY DISC FLAYER
Power : AT 120V 60Hz
MW : DE-BZ0Z-R
Te=st Mode : IEEE 802Z.11b CH11 Z462TH
Ant. Cakble Amp Emis=sion
Freq. Factor Loss Factor Beading Lewel Limits Margin Femark
[MH=) [dB/m) (clB) [cdB) [dBuV)] (dBuW/m) (dBuV/m) [dE)
1 2452.00 27.58 6.69 34.06 83.87 §4.08 74.00 -10.08 Feak
2 4924.00 31.45 1:=2.29 31.85 36.02 47.81 74.00 Z6.19 Feak
3 7386.00 3F5.57 11.59 31.87 34.90 51.0%9 74.00 Zz.91 Feak
4 9545.00 35.1¢ 11.63 31.81 33.085 51.06 74.00 ZZ2.94 Feak
& 1z310.00 3&8.70 11.108 3E5.52 33.51 47,79 74,00 26.21 Peak
& 1477z2.00 41.01 10.89 34.03 33.67 E1.54 74,00 Z2Z.46 Peak

Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Lwp Factor + Reading.
Z. The emission lewels that are Z0dE below the official
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1205009 Page 44 of 184



FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China

EST rl“iiC}lll(Jl(Jg}' Tel:+86-769-83081868

Fax:+56-769-8306815875

Data: 376 File: D:'test data'2012'D'Desay.ENI {429)
120 Level {dBuVinm) Date: 2012-05-20 Time: 12:24:05
1
FCC PART 15C PEAK
60

f FCC PART 15C AV

e

? j000
3ite no.
Di=. / Aint.
Limit
Env. / Ins.
Engineer
EUT
Power
N/
Test Maode
Fredg
[MH=z)
1 241z .00
2 43z4.00
3 7236.00
4 9645, 00
5 1z060.00
& 14472 .00

4400. T800. 11200. 14600, 18000
Frequency {MHz)
3m Chamber Data no. @ 376
Jro AT 1-18G Ant. pol. : WERTICAL

FCC PART 15C PELAK

Temp:25.6' ;Humi:S56%;Press:101.52kPa
Tony

BLU-EALY DISC FPLAYER

AC 120V/60Hz

DI-BEZOZ-R

IEEE 502.11g ©CH1 2Z412TX

Ant. Cable Amp Emi=sion

Factor Loss Factor Reading Level Limits HMargin ERewark
[dB/m) [dE) [dE) (dBuV) (dBuVY/m) (dBuV/m) [dE)

27.60 G.54 34,15 BE5.68 85.77 74.00 0 -11.77 Peak
31.28 11.54 31.83 35.17 49,46 74.00 z4.54 Peak
36.53 11.55 32.07 34.26 50.27 74.00 23.73 Peak
37.96 11.67 31.91 33.34 51.08 74,00 22.94 Peak
38.64 11.35 35.58 33.12 47 .53 74.00 Z26.47 FPeak
41.86 10.93 33.02 33.56 £3.33 74.00 20.67 Peak

Femarks: 1. Emwission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.
2. The ewission lewels that are Z20dE kelow the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,
Dongguan City, Guangdond, China
Tel:+55-769-53081558
Fax:+56-769-53051575

Data: 377 File: D:test datat2012'D'Desay.EMI {429)
120 Lewvel (dBuWim) Date: 2012-05-20 Time: 12:27:16
FCC PART 15C PEAK
60
4 z| FCCPART 15C AV
MW
01000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 377
Li=z. / Aint. 3 ANT 1-18G Ant.., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=. Temp:25.6"' ;Humi: 56%; Pres=s:101.52kFPa
Engineer Tony
EUT BELU-RALY DISC PLAYER
Power LC 1z0OV/E0HEZ
M/N D3-BZ0OZ2-R
Test HMode IEEE S02.11g CH1 Z412TX
Ant., Cable Amp Emi=zsion
Freg Factor Loss Factor Reading Lewvel Limits HWargin Femark
[{MH=) B/ m) [dB) (dE) (dBuW) (dBuV/m) (dBuV/m) [dB)
1 241z.00 Z7.60 6.64 34.15 53.99 §4.05 74.00 -10.08 Peak
2 45324.00 31.28 11.84 31.83 37.41 45.70 74,00 25.30 Peak
3 T236.00 36.53 11.55 32.07 33.80 49.581 74,00 24.19 Peak
4 Q9645.00 37.96 11.67 31.91 34.14 51.586 74,00 22.14 Peak
5 1Z0a0.00 385.64 11.35 35.55 33.74 45.15 74,00 25.85 Peak
6 14472.00 41.56 10.93 33.02 32.13 51.20 74,00 22.10 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + REeading.

The emission lewels that are 20d4E below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

Fan Tuh Management Zone,Houljie Town,
Dongguan City, Guangdong, China
Tel:+86-769-33051858
Fax:+86-769-83081878

Data: 380 File: D:test data'2012'D'Desay.ENMI (429)
120 Level {dBuv:im) Date: 2012-05-20 Time: 12:45:27
1
FCC PART 15C PEAK
60
g FCC PART 15C AV
d [
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 350
Dis. / Ant. 3m ANT 1-18G Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. [/ Ins. Temp:25.6' ;Humi:56%; FPress:101.52kPa
Engineer Tony
EUT BLU-RAY DISC PLAYTER
Fower AC 1z20V/60Hz
M/H D3-BZOZ-R
Test Mode IEEE S02Z.11g CH6 2437TH
Ant. Calle Lwmp Emis=sion
Freq Factor Loss Factor Reading Lewvel Limits Marginh ERemark
[MHz) [dE/m) [dE) [dE) (dBuv)] [(dBuV/m) (dBuV/m) [dE)
1 Z437.00 27.60 6.67 34.12 51.77 §51.92 74.00 -7.92 Peak
2 4574.00 31.37 12.07 31.90 35.05 46.59 74.00 27.41 Peak
3 T3ll.00 3e6.55 11.57 31.959 34.41 50.54 74.00 Z23.46 Peak
4 9745.00 35.11 11.865 351.87 33.05 50.97 74,00 23.03 FPeak
5 1z1s5.00 38.67 11.22 35.69 33.890 45.10 74.00 Z25.90 Peak
& 14622.00 41.45 10.91 33.56 33.89 Ez2.72 74.00 21.28 Peak

Remarks: 1.

Emis=zicon Lewvel=

Antenna Factor + Cable Loss - Amp Factor + Beading.

The ewission levels that are 20d4dB below the official

limit are not re

ported.

EST Technology Co., Ltd
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EST Technology

FCC ID: XJGDS0015

Fan Tun Management Zone, Houjie Town,

Dongguan City, Guangdohg, China
Tel:+56-769-330515888
Fax:+56-769-833051873

Data: 381 File: D:'test data'2012'D'Desay.EMI (429)
120 Level {dBulim) Date: 2012-05-20 Time: 12:49:10
FCC PART 15C PEAK
60
. g FCC PART 15C AV
2 7 R
01000 4400, 7800. 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 3581
Di=. / Ant. 3m AT 1-15G Ant. pol. HORIZOWTALL
Limit FCZ PART 15C PELE
Env. / Ins. Temp:25.6"' ;Humi:56%Pres=s:101. 52kPa
Engineer Tony
EUT BELU-RAY DIZC PLAYER
Power AC 1Z0V/G0H=Z
M/ LS3-BZ0OZ-F
Test HMode IEEE S02.11g CHE Z24537TX
Ant. Cakble Amp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dE/m) 1 dE) [dE) (dBu¥) (dBuV/m) (dBuV/m) 1 dE)
1 2437.00 Z27.60 G.67  34.12 54.54 g4.69 74.00 -10.89 Peak
2 4574.00 31.37 1z2.07 31.920 37.70 49.:24 74,00 Z4.76 Peak
3 7311.00 3I6.55 11.57 31.99 34,53 50.945 74,00 23.04 Peak
4 97Y45.00 35.11 11.65 31.57 33.17 51.08 74,00 Z22.94 Peak
5 12155.00 3&8.67 11.22 35.69 33.73 47.93 74,00 26.07 Peak
& 14g2Z2.00 41.45 10.921 35.586 353.75 52.55 74,00 21.4:2 Peak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.

The emission lewels that are 20d4dE below the official
limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R1205009
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FCC ID: XJGDS0015

3an Tun Management Zone,Houljie Touwn,
e s Dongguan City, Guangdong, China
EST 1 ﬁChll(Jl(Jg}' Tel:+86-769-83081588
Fax:+86-769-83081878

Data: 382 File: D:test data2012'D'Desay.EMI {429)
0 Lewvel (dBuV/im) Date: 2012-05-20 Time: 12:53:44
1
FCC PART 15C PEAK
60

FCCPART 15C AV

%¢“ﬁLﬂpMMrJ3*”w*NNJh*wiﬂhwh‘““xmj;mJ“*“JMHﬁ“E\voumﬁfﬂh“"J

01000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
3ice no. 1 3m Chatibher Data no. @ 382
Dis. / Ant. HEch 1] AT 1-15G Ant., pol. : HORIZONTLL
Limit : FCZ PART 15C PELAE
Enwv. / Ins. ! Tewp:25.6' ;Huawmi:56%:Press:101.52kPa
Engineer : Tony
EUT : BLU-RAY DISC PLAYER
Power r AC 1Z20W/60HE
MW : DE-BZ0OZ-R
Test Mode : IEEE 802.11g CH11 2462TX
Ant. Calble Amp Emis=zion
Fred. Factor Loss Factor Reading Lewel Limits Margin ERemark
[MH=) [dB/ 1) (dE) [dE) {dBuv) (dBuW/m) (dBuV/m) (dE)
1 2452 .00 27.58 .69 34.06 84.28 84,49 74.00 -10.49 Peak
2 492400 31.45 12.25 31.95 36.74 45.53 74,00 25.47 Peak
3 73ige.00 3F6.57 11.559 31.97 34.59 50.75 74,00 23.22 Feak
4 9845.00 38.16 11.63 31.81 33.41 51.39 74,00 22.61 Feak
& 1z31o0.00 382.70 11.10 35.52 33.37 47 .65 74,00 26.35 Peak
& 145952.00 40.36 10.87 34.69 354.05 50.59 74,00 23.41 FPeak
Pemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are 20dE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

Fan Tun Management Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-53051555
Fax:+56-769-53051575

Data: 383

File: D:test data'2012'D'Desay.EMI (429)

Level (dBu\/m})

Date: 2012-05-20 Time: 12:57:27

120

FCC PART 15C PEAK

60

JFCCPART 15C AV

™

“ﬂwmﬁrf‘LJ*“”$*JJ*fﬁhéhﬁmﬂ~*“xxmﬁ

Ww

1000
3ite no.
Dis. /[ Ant.
Liwit
Enwv. / Ins.
Engineer
EUT
Power
MM
Test Hode
Fregq.
[MH=z)
1 Z462.00
Z 4924 .00
3 7386.00
4 9543.00
5 12310.00
& 14772.00

4400. 7800, 11200. 14600, 18000
Frequency (MHz)

3w Chatber Data no. 3583
3m AT 1-18G int. pol. WERTICAL
FCC PART 15C PELK
Tewp:25.6' rHumi: 56% :Press:101.52kFPa
Tony
ELU-RAY DIZC PLAYER
AC 120V/G0Hz
DE-B2Z0Z2-R
IEEE S02.11g CH11 2462TX
Ant. Cakble Awmp Ewwiz=sion
Factor Loss Factor Beading Lewvel Limits Margin ERemark
[dB/m) [cE) [dE) (dBuW) (dBuW/m) [dBuV/m) [clB)
27.58 .69 34.06 51.59 g2.10 74,00 -5.10 Feak
31.45 12.Z29 31.95 36.46 45.25 74,00 25.75 Feak
36.57 11.59 31.97 34.064 50.83 74,00 23.17 Feak
38.16 11.63 31.831 33.42 51.40 7400 22.60 Peak
3g.70 11.10 35.52  33.40 47 .65 74,00 Z6B.32 Feak
41.01 10.59 34.03 33.71 51.58 74,00 ZZ2.42 Feak

Remarks: 1.

Emission Lewvel=
The etnission lewvels that are Z0dE below the official
limit are not reported.

Antenna Factor + Cable Loss - Amp Factor 4+ Reading.

EST Technology Co., Ltd

Report No. ESTE-R1205009 Page 50 of 184



FCC ID: XJGDS0015

Fan Tun Management Zone,Houjie Towun,
e e Dongguan City, Guangdong, China
EST i:‘f(“,}lll(]l(]tﬂ' Tel:+86-769-83081588
Fax:4+86-762-83081878

Data: 386 File: D:test data2012'D'Desay.EMI (429)
120 Lewvel {dBuVin) Date: 20112-05-20 Time: 13:07:07
1
FCC PART 15C PEAK
60 §| FCCPART 15C AW

1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
3ite no. : 3m Chatdier Data no. @ 386
Di=s. / Ant. r 3m ANT 1-18G Ant. pol. : HORIZOWTALL
Limit : FCC PART 15C FELK
Env. / Ins. : Temp:25.6' ;Huwni:56%:Press:101.52kPa
Engineer : Tony
EUT : BELU-RAY DI3C FLAYER
Power : AC 1z20V/60Hz
M/N i DS-BEZO0Z-R
Test Mode : IEEE 802.11n HTZ20O CH1 2412TX
int. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Femwark
[MH=) [dB/ 1) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
1 Zz412 .00 27,60 .64 3534.15 85.25 g55.37 74,00 -14.37 FPeak
2 453-4.00 31.258 11.84 31.83 36.03 47,32 74,00 26.658 Feak
3 TZ36.00 346.55 11.55 3Z2.07  34.52 50.53 74,00 23.47 FPeak
4 ogd45.00 37.96 11.67 31.91 33.38 E1.10 74,00 Z2z2.90 Peak
5 1z2060.00 35.64 11.35 355.58 33.850 45.31 74,00 Z5.89 FPeak
& 14472.00 41.586 10.93 33.02 34.07 E3.84 74,00 Z20.16 Peak
REewarks: 1. Emission Lewvel= Antenha Factor + Cable Loss - Awp Factor + Reading.

2. The ewission levels that are Z0dBE helow the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

Fan Tuh Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+B86-769-83081888
Fax:+86-769-83081878

Data: 387

Level {(dBuvim)

120

File: D:test data'2012'DvDesay.ENM {429)
Date: 2012-05-20 Time: 13:12:11

FCC PART 15C PEAK

G0

G| FCC PART 15C AV

e

0 1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Fite no. 3 Chawber Data no. 387
Di=s. / Ant. 3m AT 1-158G Ant., pol. VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. Tewp:25.6"' rHumi:56%Press:101.52kPa
Engineer Tony
EUT BLU-RALY DISC PLAYER
Power AC 120V/60Hz
M/ D3-BZOZ-R
Test Mode IEEE 850Z.11n HTZ20 CH1 Z412ZTX
int. Cahle  Amwp Emission
Fred. Factor Losz Factor Beading Lewvel Limits Margin ERemark
[(MHz) (dE/m) [dE) [dE) (dBuWV)] (dBuV/m) (dBuV/m) [dE)
1 2412.00 27.60 6.64 34.15 BE5.56 85.65 74.00 -11.65 Peak
Z 45z4.00 31.28 11.84 351.53 36.75 45.04 74.00 25.96 Peak
3 T236.00 36.53 11.55 3Z2.07 34.00 50.01 74.00 £23.99 Peak
4 S9645.00 37.96 11.87 31.91 3Z2.94 50.66 74.00 23.34 Peak
5 12060.00 38.64 11.35 35.58 34.00 45.41 74.00 25.59 Peak
6  14472.00 41.86 10,93 33.02 33.97 53.74 74.00 Z20.28 Peak

Femarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The ewission lewvels that are Z20d4dE below the official
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1205009
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FCC ID: XJGDS0015

Fan Tun Management Zone, Houjie Town,
e eem Dongouan City, Guangdong, China
LST1 ﬁChll(Jl(JgT Tel:+86-769-83051686
Fax:+86-769-830515875

Data: 390 File: D:test data2012'D'Desay.EMI {429)
120 Level {dBuvin) Date: 2012-05-20 Time: 13:21:33
1
FCC PART 15C PEAK
60

FCC PART 15C AV

[ = A S E S e

01000 4400. 7800, 11200. 14600. 18000
Frequency {(MHz)
3ite no. : 3w Chawber Data no. : 390
Diz. / Aint. o3m INT 1-18G Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Enwvw. / Ins. ! Tewp:25.6' ;Humi:56%Press: 101.52kPa
Engineer : Tony
EUT : BELU-RAY DIZC FLAYER
Pouwer : AC 120V/60H=Z
M/ v DE-BZ0Z-R
Test Mode + IEEE S0Z.11n HTZ0OD CHE Z2437TZ
Ant. Cable Amp Emis=ion
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
(MH=z) (dBE/m) [dE) (dE) (dBuV)]  (dBuV/m) (dBuV/m) [dE)
1 2437.00 Z7.60 G.67 34.12 86.35 g6.50 74.00 -12.50 Feak
2 4374.00 31.37 12.07 31.80 35.:Z0 49,380 74 .00 Z24.20 Feak
3 7iel.00  36.56  11.58 31.89  34.43 50.58 74 .00 23 .42 Feak
4 9795.00 35.18 11.84 31.886 33.44 51.40 74 .00 22.60 Feak
5 122Z35.00 35.858 11.17 35.65 33.93 45.13 74 .00 25.87 Feak
& 1467zZ.00 41,30 10.91 33.74 34.39 52.86 74,00 21.14 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The ewission lewvels that are 20dE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

Fan Tun Hanagement Zone,Houjie Toun,
Dongguan City, Guangdong, China
Tel:+86-762-8330818588
Fax:+86-762-833081878

File: D:'test data2012 D'Desay.EMI (429}

Lewvel (dBuimyj

Date: 2012-05-20 Time: 13:24:25

FCC PART 15C PEAK

g FCCPART 15C AV

P

1w&J,ﬂwﬁw4j&JYuVv“rﬂﬁiﬂﬁ*ﬁ”““ﬁwéaﬁ*“m“¢u¢ﬁNh\fqnmauﬂf““”J

Data: 391
120
60
9 1000
Site no.
Dis. / Ant.
Lirit
Env. / In=.
Engineesr
EUT
FPower
M/W
Test HMode
Fredq.
[MH=z)
1 243537 .00
Z 4574 .00
3 7311.00
4 9745, 00
5 12135.00
6 14622.00

4400. 7800, 11200, 14600, 18000
Frequency {MHz)
Jm Chataber Data no. 391
Jm AT 1-18G Ant. pol. VERTICAL
FCZ FPART 15C PELE
Tewp:25.6' ;Humi:56% ;Pres=s:101.5ZkFa
Tony
BELU-ELY DISC PLAYER
AC 1z20V/60HE=
DE-BZ0Z-E
IEEE 302Z2.11n HTZ20O CH&E 2437TX
Ant. Cakble Amp Ewmission
Factor Loss Factor Reading Level Limits HMargin ERemark
{dE/m) [dE) 1dE) (dBuv) (dBuV/m) (dBuV/m) [dE)
27 .60 .67 34.12 80.24 g0.39 T4.00 -6.389 Feak
31.37 12.07 351.90 36.:29 47 .53 T4.00 26.17 Feak
36.55 11.57 351.99 34.55 S0.66 T4.00 23.54 Feak
35.11 11.65 31.87 33.:24 51.13 74,00 2z2.87%7 Feak
35.67 11.22 35.69 34.25 45.45 74,00 25.55 FPeak
41.4583 10.91 33.56 33.68 52.51 74,00 21.459 FPeak

Femarks: 1.

Etnission Level=
The emission lewvels that are Z0dE bhelow the official
limit are not reported.

Intenna Factor + Cable Loss - Awp Factor + Reading.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Managewent Zone,Houjie Town,
Dongguan City, Guangdong, China

Tel:+36-769-83031583
Fax:+86-769-833031378

Data: 392

Level (dBuv/mj)

File: [xitest data'2012'0'Desay.EMI {429}

Date: 2012-05-20 Time: 13:27:03

120

FCC PART 15C PEAK

G0

JFCC PART 15C AV

EW“"“’; dew st et

01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
F3ite no. 3m Chamnber Data no. 392
Dis. / Ant. 3m AT 1-18G Ant. pol. VERTICLL
Limit FCC PART 15C PELE
Enwv. / Ins. Temwp:25.6"' ;Huni:56%;Press:101.52kFPa
Engineer Tony
EUT ELU-RAY DI3C PLAYER
Power AC 12Z0V/e0Hz
M/ D3-E202-R
Test Mode IEEE 802 .11n HTZO CH11 2462TX
Ant. Cable Amp Emission
Fredqg Factor Loss Factor Reading Lewel Limits Margin ERemark
[MHz) [ dB/m) (dB) [dE) (dBuV) (dBuW/m) (dBuV/m) [dE)
1 2462.00 Z7.58 6.69 34.06 &1.66 51.587 74.00 -7.87 Peak
2 4924.00 31.45 12.29 31.95 35.49 47.28 74.00 26.72 Peak
3 7?3g6.00 36.57 11.59 31.97 34.89 51.08 74.00 22.92 Peak
4 Q543.00 35.16 11.63 31.81 33.63 51.61 74.00 22.39 Peak
5 12310.00 35.70 11.10 35.52 3Z2.854 47.12 74.00 26.85 Peak
6 14772.00 41,01 10.89 34.03 33.81 51.65 74.00 22.32 Peak
FBemarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Awp Factor + Beading.

The emission lewvels that are Z0dE below the official
limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1205009
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FCC ID: XJGDS0015

EST Technology

San Tun Managemeht Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-550515585
Fax:+86-769-330831578

Data: 393

File: Dtest data2012'D'Desay.EMI (429)

Level {(dBu\/im)

120

Date: 2012-05-20 Time: 13:31:39

FCC PART 15C PEAK

G0

JFCCPART 15C AV

PR

WWMSMW

1000
SJite no.
Dis. / Lnt.
Limit
Env. / In=.
Engineer
EUT
Power
M/N
Test HMode
Fredgq.
[MH=)
1 2462 .00
Z 4924.00
3 7356.00
4 9545.00
5 1Z310.00
6 14772.00

4400. 7800, 11200, 14600, 18000
Frequency (MHz)

3w Chaber Data no. 393
3m AT 1-18G Ant. pol. HORIZONTAL
FCCZ PLRT 15C PELE
Tewp:25.6"' ;Humi: 56%; Press: 101.52kKPa
Tony
BELU-RALY DISC PLAYER
AC 120V/c60H=
DE-EBEZ02-R
IEEE S02.11n HTZ0 CH11 2462TX
Ant. Cakble Amp Emiz=ion
Factor Loss Factor Reading Level Limits Margin ERemark
(dE/m) [dE) (dE) (dBuv) (dBuV/m) (dBEuV/m) (dE)
Z7.58 6.69 34.06 8£3.04 S§3.25 74,00 -9.25 Peak
31.45 1z2.29 31.895 3S6.47 15.26 74,00 25.74 Peak
36.57 11.59 31.87 354.59 50,75 74,00 Z3.22 Peak
38.16 11.63 31.81 33.25 51.:26 T4.00 Z22.74 Peak
35.70 11.10 35.52 33.62 47 .90 74,00 26.10 Peak
41.01 10.592 34.03 33.91 51.75 T4.00 Z2.282 Pesk

Remarks: 1.

Ewmiz=zion Lewvel=
The ewission lewvels that are 20dB below the official
limit are not reported.

Antenna Factor + Cakble Loss - Amp Factor + Reading.
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EST Technology

FCC ID: XJGDS0015

Fan Tun Management Zone,Houjie Towun,

Dongguan City, Guahgdong, China
Tel:+56-769-83051555
Fax:+56-769-830581575

Data: 396

0 Level (dBuVin)

File: D:test data'2012'D'Desay.EMI {4249)
Date: 20112-05-20 Time: 13:40:47

FCC PART 15C PEAK

G0

G FCC PART 15C AV

ghmgmfwmmf“””””““““iﬂm““““»wﬁ et

% 1000
3ite no.
Dis. / Ant.
Limit
Emwv. / In=s.
Engineer
EUT
FPower
MW
Test Mode
Fredq.
[MH=)
1 2422 .00
2 4344 .00
3 726600
4 Q46585.00
5 12110.00
&  1453Z2.00

4400, 7800, 11200. 14600, 18000
Frequency (MHz)
3 Chamber Data no. 396
3m ANT 1-15% Ant. pol. VERTICAL
FCC FPART 15C FELAE
Tewp:25.6' ;Huni: 56%;Press: 101.52kPa
Tony
ELU-EAY DI3C FLAYER
AC 120V/6B0HE=
D53-B20Z2-R
IEEE 302.11n HT40 CH1 2422TX
Ant. Cable lmp Emission
Factor Loss Factor Reading Lewvel Limits Margin Remark
(B ) [dE) (dE) (dBuV) (dBuW/m) (dBuV/m) (dE)
27.80 G.66  34.15 82.31 g2.42 74,00 -g.42 Feak
31.31 11.92 31.85 35.36 45,74 74.00 27.26 Peak
36.54 11.56 3Z2.04 34.47 50.53 74,00 23.47 Feak
38.05 11.66 31.87 355.46 51.25 74.00 Z2.72 FPeak
3g8.65 11.29 35.63 32.97 47 .25 74,00 26.72 Feak
41.55 10.93 33.20 35S4.258 53.584 74.00 Z0.16 FPeak

Emission Lewvel=

Antenna Factor + Cakble Loss - Awp Factor + Reading.

The ewmissioh lewvels that are 20dE helow the official
limit are not reported.

EST Technology Co., Ltd
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EST Technology

FCC ID: XJGDS0015

Jan Tun Management Zone,Houjie Town,

Dongguan City, Guanhgdong, China
Tel:+56-769-53051555
Fax:+56-769-530581575

Data: 397

Level {(dBuVim)

120

File: D:test data'2012'D'Desay.ENM {429)
Date: 2012-05-20 Time: 13:42:40

FCC PART 15C PEAK

60

g FCC PART 15C AV

T e e i

01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3t Chamber Data no. 397
Dis. / Ant. 3 MNT 1-18G int. pol. HORIZCWTAL
Limit FCC PART 15C PELE
Emwv. / In=s. Temp:25.6' ;Humi:56%Pres=:101.52kPa
Engineer Tony
EUT BLU-RALY DISC PLAYER
Power AC 12Z0V/60Hz
M/N DI3-B20Z-R
Test Maode IEEE S50Z2.11n HT40 CH1 242:2TH
Ant. Cahle Amp Ewmission
Freq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dB/m) [dE] [dE] (dBuV) [(dBuW/m) (dBuV/m) [dE]
1 2422.00 Z27.60 .66 34.15 8l1.7a6 51.57 74,00 -7.87 Feak
Z 4544.00 31.31 11.92 31.55 35.37 45.75 74,00 27.25 FPeak
3 T2E6.00 36.54 11.56 32.04  33.66 49,72 74,00 24,28 FPeak
4 9s88.00 358.03 11.66 31.87 33.24 E1.06 74,00 22.94 Peak
5 12110.00 38.65 11.29 35.63 32.66 45,97 74,00 27.03 Feak
6 14532.00 41.83 10.93 33.20 33.92 53.485 74,00 20.52 Feak
Remarks: 1. Ewission Lewvel= Antenna Factor + Cakble Loss - Amp Factor + Reading.

The ewmission levels that are Z20d4dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

Z3an Tun Management Zone,Houjie Town,
e Dongguan City, Guangdong, China
EST 1 ii(?hll(]l(lgﬁ' Tel:+36-769-33081558
Fax:+56-7659-53051875

Data: 400 File: D:test data 2012 D'Desay.EMI (429)
120 Level (dBuVin) Date; 2012-05-20 Time; 13:52:52
1
FCC PART 15C PEAK
60

g FCC PART 15C AV

%MkfdHM@MfihNu”dw¢$¢aMML~Hh&VvéﬂﬁngfwbﬂMxﬂﬂfhx“dehﬂJ

1000 4400, 78200, 11200, 14600, 18000
Frequency {MHz)
3ite no. i 3m Charrber Iata no. : 400
Dis. / Aint. oSm AT 1-18G int. pol. : VERTICAL
Limit 1 FCO PART 15C PELK
Env. / Ins. : Temwp:25.6' ;Huwmi:56%Press: 101.52kFa
Engineer i Tony
EUT : BLU-RALY DISC PLALYER
Power : AC 1Z0V/60Hz
M/ 1 DE-BZ20Z2-R
Test Mode : IEEE 502.11n HT40 CH4 =2437TX
int. Cakble Lwp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin PRemwark
[MH=) (dBE/ 1) [dE) [dE) [dBuV) (dBuv/m) (dBuWV/m) (dB)
1 2437.00 27.60 .67 34.12 80.34 80,49 74,00 —-6.49 Peak
2 4374.00 31.37 12.07 31.90 35.33 46,87 74,00 27.13 Peak
3 7311.00 3A.55 11.57 31.99 34,93 51.06 74,00 22.94 Peak
4 Q743,00 33.11 11.85 31.87 33.38 51.z27 74.00 22.73 Peak
5 1z1s5.00 38.67 11.22 35.69 33.62 47 .82 74.00 26,18 Peak
& 146z22.00 41.45 10.91 35.56 354.27 53.10 74,00 20.90 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The ewission lewvels that are Z20dBE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

S3an Tun Managemwent Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+56-769-8330818858
Fax:+56-769-83081573

Data: 401

Lewel {dBuVin)

120

File: D:test data'2012'D'Desay.EMI {429)

Date: 2012-05-20 Time: 13:54:49

FCC PART 15C PEAK

60

5 FCC PART 15C AV

1WJWW5 Ww

01000 4400. 7800. 11200. 14600. 18000
Frequency {MHz)
Fite no. 3t Charmber Data no. 401
Dis. / Aint. 3 AT 1-18G Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAKE
Env. / Ins. Tewp:25.6"' s Humi:56%Pres=:101.52kPa
Engineer Tony
EUT BLU-RAY DISC PLAYEER
Power AC 120V/60H=
M/ DE-B202Z-R
Test HMode IEEE S50Z2.11n HT40 CH4 2437TX
Ant. Calhle Amp Emission
Freqg Factor Loss Factor RBeading Level Limits Margin ERemark
[MH=z) [AB/m) =1=)1 [dE) (dBuv) [(dBuW/m) [(dBuW/m) (dE)
1 2437.00 z7.a60 .67 34.12 75.18 78,33 74,00 -4.33 Peak
Z 4374.00 31.37 1zZ.07 31.90 355.38 46,92 74,00 Z7.05 Peak
3 ?311.00 36.55 11.57 31.99 34.28 &E0.41 74.00 23.E59 Peak
4 Q745.00 38.11 11.65 31.87 33.62 51.51 74,00 Z2.49 Peak
5 12135.00 38.67 11.22 35.83 33.36 47 .56 74.00 Z6.44 Peak
& 1462Z2.00 41.43 10.91 33.56 33.79 52.62 74,00 21.385 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + REeading.
Z. The emission lewvels that are 20dE below the official

limit are not re

ported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

Jan Tun Managewent Zone,Houjies Town,
[ Dongguan City, Guahgdong, China
EST 1 i:‘fChllCJl(Jg‘{ Tel:+&6-769-83031555
Fax:+56-769-830581575

Data: 402 File: D:test data'2012'D'Desay.EMI {429)
120 Level {dBuvim) Date: 2012-05-20 Time: 13:58:52
1
FCC PART 15C PEAK
60

gFCC PART 15C AV

QMWWMW [t

01000 4400. 7800, 11200, 14600, 18000
Frequency {(MHz)
3ite no. : 3m Charber Data no. : 402
Dis. / Ant. : 3m LNT 1-18 Arnt. pol. @ HORIZONTAL
Litirc : FCC PART 15C PELE
Env. / Ins. i Temp:2Z5.6' ;Humi:56%;Fres=:101.52kPa
Engineer : Tony
EUT : BLU-RALY DISC PLALYER
Fower 1 AC 1Z0V/B0Hz
M/ : D3-B20Z-R
Test HMode : IEEE 50Z2.11n HT40 CHY 2Z452TX
Ant. Cable Lwp Emis=sion
Fredq. Factor Loss Factor Reading Lewel Limits Margin Eemark
[MHz) [dE/ ) (dE) [dE) (dABuv)] (dBuV/m) (dBuV/m) (dE)
1 2452.00 27.59 g.67 34.05 79.50 79,67 74,00 -5.67 FPeak
2 4904.00 31.42 12.22 31.93 35.23 46.94 74,00 27.06 Feak
3 T356.00 36.56 11.55 31.9%9 34.58 51.03 74.00 2z .97 Feak
4 S95058.00 35.17 11.64 351.84 33.29 51.246 74,00 Zz2.74 Feak
5 12:Ze0.00 385.69 11.15 35.61 33.33 47 .56 74,00 26.44 FPeak
6 14712.00 0 41.18 10.90 33.85 34.16 52.39 74,00 21.61 Feak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone, Houjie Town,
Dongouan City, Guangdong, China
Tel:+56-769-53051555
Fax:+56-769-83081575

Data: 403

Lewvel (dBuWim)

120

File: D-test data'2012'D'Desay.EMI (429}

Date: 20112-05-20 Time: 14:04:04

FCC PART 15C PEAK

60

<FCC PART 15C AV

IS T,

01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chawber Data no. 403
Dis. / Ant. 3m ANT 1-18G Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Temp:25.6"' rHumi:56% :Press: 101, 52kFPa
Engineer Tony
EUT ELU-RLY LISC PLAYER
Power AC 120V/60H=
M/ D3-B202-F
Test HMode IEEE S50Z2.11n HT40O CH7? 2452TX
int. Calble  Lup Emis=sion
Freg Factor Loss Factor Reading Lewvel Limits Margin IRemark
[(MH=) (dB/m) (dE) (dE) (dBuv) (dBuV/m) (dBuV/m) [dE)
1 2452 .00 27.59 G.e7  34.09 75.79 78.96 74,00 -4.95 Feak
2 400400 31.42 12,22 31.93 35.11 46,82 74,00 27.18 Peak
3 T356.00 36.56 11.55 31.99 54.78 50.95 74,00 Z3.07 Feak
4 9505.00  3g8.17 11.54 31.84 33.32 51.:29 74,00 22.71 Feak
5 12260.00 38.69 11.15 35.61 33.32 47 .55 74,00 26.45 Peak
& 14712.00 41.18 10.90 35.85 33.99 SzZ2.22 74,00 Z21.75 Feak
Demarks: 1. Emiszion Lewel= Antenha Factor + Cable Loss - Amp Factor 4+ Reading.

limit are not re

The emission lewvels that are Z0dE below the official

ported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

18000-25000 MHz

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-533051555

Fax:+56-769-83051875

Data: 418

0 Level {dBul/im)

File: D:'test data'2012'D'Desay.EMI (429)
Date: 20112-05-20 Time: 14:35:55

FCC PART 15C PEAK

G0

FCC PART 15C AV

LW4ﬂHhHHvwmkwxfwhﬁwhﬁﬁﬁuﬂmﬂf+gmmewduunmw
W

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
J3ite no. 3o Chamber Data no. 415
Dis. / Aint. 3t AT ABVOE 138G hnt. pol. HORIZONTAL
Limit FCC FPART 15C PELE
Env. / Ins. Tewp:25.6"' ;Humi:56%;Pres=s:101.52kPa
Engineer Tony
EUT BELU-EAY DIZC PLALYER
Power AC 120V/E60HE
M/N I3-B202-R
Test Mode IEEE £02.11h CH1 2412TX
Ant. Cable Amp Emis=sion
Freq. Factor Loss Factor Reading Level Limits Margin Eemwark
[MH=) [dB/ ) (dE) 1dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 Z20779.00 46.16 Z0.035 36.00 17.54 45.03 74,00 Z25.97 Peak
2 24279.00 45.85 22.20 33.23 17.71 52.33 74,00 21.67 Peak
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awnp Factor + Reading.
2. The ewission levels that are Z0dAE below the official

limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Managewment Zone,Houjie Town,

ongguan City, Guangdong, China
Tel:+56-765-83051555
Fax:+36-7659-833051575

Data: 419

0 Lewel (dBuVim})

File: D:test datai2012'D'Desay.EMI (429)
Date: 2012-05-20 Time: 14:37:44

FCC PART 15C PEAK

60

FCC PART 15C AV

M

013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
SJite no. 3m Charber Data no. 419
Di=s. / Ant. 3m AT ABOVE 158G hnt. pol. WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Temwp:z5.6' ;Huni:56%; Press:101.52kFa
Engineer Tony
EUT BELU-RAY DIZC PLAYER
Power AC 1Z20V/60H=
M/ DE-BZ0OZ-R
Test Mode IEEE S02.11k CH1 2412TX
int. Cakble Lmp Emizsion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin PRemark
[MH=) [dB/m) (dEB) [E=1=3] [dBuv) (dBuV/m) [(dBuV/m) [dE)
1 21339.00 44.09 20.28 35.49 17.37 43,25 74,00 Z25.75 Peak
2 Z24z09.00 45.64 22,16 33.11 17.28 £1.97 74,00 22.03 Peak
Bemarks: 1. Ewmission Level= Antenhasa Factor + Cakle Loss - Awmp Factor + Beading.

2. The emission lewvels that are Z0dB below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone, Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-769-53081888
Fax:+86-769-830815873

Data: 420

Level (dBuvim)

120

File: D:test data'2012'D'Desay.EMI (429)
Date: 2012-05-20 Time: 14:39:17

FCC PART 15C PEAK

60

FCCPART 15C AV

1Mw
WWWW

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Fite no. 3 Chatiber Data no. 420
Dis. / Aknt. 3m ANT ABCVE 183G hnt. pol. VERTICALL
Limit FCC PART 15C PEALE
Env. / Ins. Tewp:25.6"' ;Humi:56%: Press:101.52kPa
Engineer Tony
EUT BLU-RALY DISC PLAYER
Power AC 1Z0%/ 60H=
MW DE-BZ0Z-R
Test Mode IEEE 802.11bh CHe 2437TX
Ant. Caklle Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) [dB/m) (cdE) (clB) (dBuv) (dBuW/m) (dBuV/m) [dE)
1 21143.00 45.21 20.19 35.87 17.54 45.27 74,00 25.73 Feak
2 23978.00 45.80 22.03 32.83 16.58 51.78 74.00 22.22 Feak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission levels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

Fan Tun Management Zone,Houljie Town,

Dongoguan City, Guangdong, China
Tel:+86-769-83081888
Fax:+56-769-5305815873

Data: 421

Level {(dBuvim)

120

File: D:test data2012'D'Desay.EMI {429)
Date: 2012-05-20 Time: 14:41:36

FCC PART 15C PEAK

60

FCC PART 15C AV

1MW
M

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
Zite no. 3m Chamber Data no. 4:z1
Ii=. / Ant. 3m AT AEBVCE 185G Ant. pol. HORTZCOHNTAL
Limit FCZ PART 15C PEAK
Env. / Ins. Tewp:25.6' ;Humi:56%Press:101.52ZkFa
Engineer Tony
EUT BELU-RAYT DI3C PLAYER
Power AC 1z0V/60Hz
M/N DS3-BZ0Z2-R
Test HMode IEEE S502.11k CHe 2437TE
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) [dEB/ ) 1dE) [dE) (dBuW) (dBuW/m) (dBuV/m) (dE)
1 21234.00 46.16 20.23 35.60 17.938 45.77 74.00 25.23 Peak
Z  23824.00 45.63 21.89 352.95 17.43 51.97 74.00 Z2.03 Feak

FEemarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.
2. The ewission lewels that are 20dE kbelow the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Managewent Zone,Houjie Town,

Dongguan City, Guahgdong, China
Tel:+536-769-830515E85
Fax:+86-769-83051575

Data: 422

Lewvel (dBuVim)

120

File: D:'test datai2012'DiDesay.EMI (429)
Date: 2012-05-20 Time: 14:42:00

FCC PART 15C PEAK

G

FEC PART 15C AV

1H#wn“‘*gHﬂHH~mﬁﬂﬁﬁﬂﬁﬂLﬂ_?ﬁuwv,,qﬁJAAﬂwﬂ~ﬂ4~ﬂquﬁuvn»mf
vvﬁ“~M*w“#+a«wuHAw«JkM—F”“Uf**"_Jh“’MW+h

0 18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 422
Dis. / kint. 3 AT ABVOE 18G Ant. pol. HORIZONTLL
Limit FCC PART 15C PEAK
Env. / In=s. Tewp:25.6' ;Huni:56%;Press:101.52kPa
Enginesr Tony
EUT BLU-RAY DISC PLAYER
Power AC 1Z20V/60H=
M/M DE-B202Z-R
Test Mode IEEE 802.11b CH11 Z24862TX
Ant., Cahle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin EFemark
[MH=) {dB/m) 1dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 21175.00 46.20 20.21 35.64 18.16 45.93 74,00 Z5.07 Peak
2 23789.00 45.64 21.86 33.01 18.356 5zZ.85 74,00 Z21.15 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The ewmissicon levels that are 2Z0dB below the cfficisl
limit are not reported.
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EST Technology

FCC ID: XJGDS0015

Fan Tun Management Zone,Houjie Town,

Dongouan City, Guangdong, China
Tel:+56-769-5505158585
Fax:4+56-769-550515875

Data: 423 File: D:'test data'2012'D'Desay.EMI {429)
120 Level {dBuVim) Date: 2012-05-20 Time: 14:44:50
FCC PART 15C PEAK
60

FCC PART 15C AV

1h“Hh’hrM*ﬂ»Nu_“MAMVJW¢hvﬂAuJﬂv¢hwﬂxﬂ—uwﬁ*wwd*”
,—wmwm—wwwﬂ«fuwwa¢wﬂmmfﬁ“v~“““JHW“AWMﬂU“

18000

Fite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Fower

M/

Test Mode

Freq.
[MHzZ)

1 21353.00
2 24043.00

Remarks: 1.

Emission Lewel=

19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data ho. 423
3m ANT ABCWE 185G hnt. pol. WERTICAL
FCC FPART 15C PELE
Temp:25.6' ;Hwwi:56%;Press:101.52kPa
Tony
BLU-FEAYT DISC PLAYER
AC 1z20V/e0Hz
D3-E=202Z-R
IEEE 50z2.11b CH11 Z246ZTXZ
Ant. Cable Amp Emission
Factor Loss Factor Reading Level Limits Margin Remark
[dE/ ) [dB) (dE] (dBuv) [(dBuW/m) (dBuV/m) [dB)
46.09 20.258 35.49 17.54 45.42 74,00 25.58 Peak
45.61 Z22.07 32.85 16.76 51.56 74.00 ZZ2 .44 Peak

intenna Factor + Cable Loss — Awmp Factor + Reading.

2. The emission lewvels that are Z0d4dE below the official
liwit are not reported.
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FCC ID: XJGDS0015

EST Technology

Gan Tun Managewent Zone,Houjie Town

Dongguan City, Guangdong, China
Tel:+56-769-533051555
Fax:+56-769-5330515875

Data: 424

Lewvel {(dBu\/m}

120

File: [xitest data'2012'¥Desay.EMI {429}
Date: 20112-05-20 Time: 14:46:27

FCC PART 15C PEAK

60

FCC,PART 15C AV

LWHWm~mmM4~AW"_W*““”"WHJwWLHMuaw”ﬂﬁ“ﬁqMWA
M

013000 19400. 20800. 22200. 23600. 25000
Frequency {MHz)
F3ite no. 3m Chamber Data no. q4z4
Iis. / Aint. 3m AT ABOWE 158G Ant. pol. VERTICAL
Limit FCC PART 15C PEAE
Env. / In=s. Temp:25.6' ;Huni: 56%Press:101.52kPa
Engineer Tony
EUT BLU-RAY DI3C PLAYER
Power AC 1Z0OV/60Hz
M/ DE-B=0Z-FR
Test Mode IEEE S802.11g CH1 Z412ZTX
Ant. Cable Amp Emizzion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) [dB/m) [cdB) (dE) [dBuW) (dBuVW/m) (dBuV/m) (dEB)
1 21339.00 46.0%9 2Z0.28 35.49 15.02 45.90 74.00 Z25.10 Feak
Z 23943.00 45.61 21.99 32.85 17.18 51.93 74.00 Zz2.07 Peak
Bermarks: 1. Emission Lewel= Lntenna Factor + Cabhle Loss - Lmp Factor + Reading.

Z. The emis=sion levels that are 20dE bhelow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone, Houjie Town,

Dongguan City, Guangdong, China
Tel:+85-769-83081888
Fax:+586-762-83081875

Data: 425

Level {dBuvim)

File: D:test data'2012'D'Desay.EMI (429)
Date: 2012-05-20 Time: 14:48:14

120

FCC PART 15C PEAK

G0

FCC PART 15C AV

1fvJxAhvﬁ4#kf%}'wh”4A¢wmhwﬁﬂv,,mﬂ~w¢=-wnuvdMFAMH»"
M

013000 19400. 20800, 22200, 23600, 25000
Frequency (MHz)
J3ite no. 3o Chamber Data no. 4:5
Dis. / Ant. 3m AMT ABVOE 138G hAnt. pol. HORIZOWNTAL
Limit FCC FPART 15C PELE
Env. / Ins. Tewp:25.6"' ;Humi:56%;Pres=s:101.52kPa
Engineer Tony
EUT BELU-EAY DIZC PLALYER
Power AC 120V/E60HE
M/N D3-B202-R
Test Mode IEEE £02.11g CH1 2412TX
Ant. Cable Amp Emis=sion
Freq. Factor Loss Factor Reading Level Limits Margin Eemwark
[MH=) [dB/ ) (dE) 1dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 21479.00 46.01 Z20.34 35.37 17.51 45.79 74,00 25.:21 Peak
2  24485.00 45.70 22.31 33.58 17.31 51.74 74,00 22.26 Peak
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awnp Factor + Reading.

2. The ewission levels that are Z0dAE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

ESTT

echnology

Zan Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-762-530581888
Fax:+56-769-533051878

Data:

120

60

426
Lewel (dBuVin)

File: D:test data'2012'D'Desay.EMI {429}

Date: 20112-05-20 Time: 14:49:59

FCC PART 15C PEAK

FCC PART 15C AV

1MW
»wu~*ﬂrAmmMLqMww—¢wwr4**”HMN“r’nFWJvM¢v

013000 19400. 20800. 22200, 23600. 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. 426
Dis. / Ant. 3m AT ABVOE 138G int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Tewmp:25.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT BLU-BLY DIZC PLLYER
Pouwer AC 120V/60Hz
M/N DE3-B-202-R
Test Mode IEEE 502.11g CHe 2437TH
Lnt. Calle  ALup Emis=sion
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) (dB/m) =1=)1 =1=)1 (dBu¥) (dBuVW/m) (dBuv/m) [dE)
1 212¢9.00 45.13 20.25 35.55 18.80 49,63 74,00 24,37 Peak
2 24115.00 45.62 Z2Z2.11 32.99 17.74 5zZ.45 74,00 Z21.52 Peak
Femarks: 1. Emission Level= Antennas Factor + Cable Loss - Amp Factor + Feading.

2. The ewission lewels that are Z20dE below the official

liwit are hot reported.

EST Technology Co., Ltd
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EST Technology

FCC ID: XJGDS0015

Jan Tun Management Zone,Houjie Town,

Dongoguakh City, Guangdong, China
Tel:+56-7659-530518588
Fax:+586-7659-58530581878

Data: 427

Level (dBuV/im)

120

File: D:test data'2012'D'Desay.EMI (429)
Date: 2012-05-20 Time: 14:52:22

FCC PART 15C PEAK

60
FCC PART 15C AV
1MM
l:'1130!]0 19400, 20800. 22200, 23600, 25000
Frequency {MHz)
Z3ite no. 3m Chamber Data no. 427
Dis. / Antc. 3m AT ABOWE 158G hnt. pol. WERTICAL
Limit FCC PART 15C FELE
Env. / Ins. Temp:25.6"' ; Humi: 56% ; Pre=s=s:101.52kFa
Engineer Tony
EUT BLU-RAY DISC FLAVER
Pawer AC 120V/60Hz
M/N D3-BZ0OZ-R
Te=t Mode IEEE 802.11g CH& Z2437TX
Ant. Cakhle Amp Emizsion
Fregq. Factor Loss Factor BEeading Lewvel Limits Margin ERemark
[(MH=) (dBE/ tn) [dE) [dE) (dBuv) (dBEuW/m) (dBuWV/m) [dE)
1 21374.00 45.08 =zZ0.29 35.46 19.13 50.04 74,00 23.96 Peak
2 242Z83.00 45,66 22.21 33.26 18.89 53.50 74.00 20.50 Peak
Femarks: 1. Emission Lewvel= Antenha Factor 4+ Csbhle Loss - Anp Factor + Reading.

Z. The ewission lewvels that are Z0dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Managewent Zone,Houjie Townh,

Dongguan City, Guangdong, China
Tel:+56-769-83081555
Fax:+86-769-83081878

Data: 428 File: D:test data2012'D'Desay.EMI (429)
120 Lewvel (dBuVin) Date: 2012-05-20 Time: 14:54:5
FCC PART 15C PEAK
60
FCC PART15C AV
1M e
e A e et~
013000 19400, 20800. 22200. 23600. 25000
Frequency (MHz)
S3ite no. 3w Charmber Data no. 425
Dis. / Aint. 3m AT LBOVE 185G int. pol. VERTICALL
Litit FCZ PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi:56%;Press: 101.52kPa
Engineer Tony
EUT BLU-RLY DISC PLAYER
Power LC 1z20V/B0H=
M/ D3-BZ0Z-R
Test Mode IEEE S02.11g CH11 2462ZTX
Ant. Cable Amp Emission
Fregq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) {dE /) (dE) [dE) (dBEuV) (dBuV/m) (dBuV/m) [dE)
1 zO755.00 446.15 20.02 36.03 17.94 43.08 74,00 25.92 Peak
2 24384.00 45.68 22.25 33.38 17.16 51.71 74,00 22.29 Peak

Remarks: 1. Ewission Level= Antenna Factor + Cable Loss - Awp Factor + Feading.
Z. The emission lewels that are 2Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town

Dongguan City, Guangdong, China
Tel:+36-759-830515588
Fax:+86-7659-5830515878

Data: 429 File: D:test data'2012'D'Desay.EMI (429)
120 Level (dBuvinm) Date: 2012-05-20 Time: 14:57:22
FCC PART 15C PEAK
60
FCC PART 15C AV
0 18000 19400. 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. 4z9
Di=s. / Ant. 3m AT ABWOE 185G hnt. pol. HORIZOMNTAL
Limit FCZ PART 15C FPEAE
Env. / Ins. Tewp:2Z5.6' ;Huwi:56%;Press:101.52kFPa
Engineer Tony
EUT ELU-RAY DISC PLAYER
Power AC 1zZ0OV/E0H=Z
M/H DE-BZ0Z-R
Test Mode IEEE 802.11g CH11 Z46ZTX
Ant., Cable Awp Emission
Frerdq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) (B m) (dE) (dE) (dBuW)  (dBuW/m] {dBulV/m) [dB)
1 21353.00 46,09 20.25 35.4%9 17.09 47.97 74.00 Z6.03 Peak
Z 23173.00 45,83 Z21.30 33.67 17.52 50.78 74.00 23.22 Peak
Femarks: 1. Ewission Lewel= Antenna Factor 4+ Casble Loss - Lmp Factor + Reading.

2. The emission lewvels that are Z0dE kbelow the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

Z3an Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-769-833051555
Fax:+56-769-833051575

Data: 424

Level {dBuv/m)

120

File: D:test data'2012'D'Desay.EMI (429}
Drate: 2012-05-20 Time: 14:46:27

FCC PART 15C PEAK

G0

FCC,PART 15C AV

1u“#TWF*‘h#+hﬂfjﬂprvw/UT"?J@~Ju”u“Lufbﬂfﬁvr¢’WA
mq~u“wHk«qhuvwwu,wMw+ﬁ~—nrwﬂ*\—“**“bhq¥ww*v6”ﬁd

018000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
S3ite no. 3 Charber Data no. 424
Dis. / Ant. 3m ANT ABOVE 180G Ant.. pol. WERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. Tewp:25.6"' ;Humi:56%Press:101. 52kFa
Engineer Tony
EOT BELU-RAY DISC PLAYER
Power AC 1z0V/E0H=z
M/ D3-BZ0Z-R
Test Mode IEEE S02.11g CH1 2412TX
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limit=s Margin ERemark
[MHz) {dE/m) [dB) [dE) (dBuv) (dBEuV/m) (dBuV/m) [dE)
1 21339.00 46.09 Z20.28 35.49 15.02 45.90 74,00 25.10 Peak
2 23943.00 45.61 21.88 32.85 17.18 51.93 74,00 22.07 Peak
FBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The ewission lewvels that are Z20dB below the officiasl
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

S3an Tun Managewent Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+56-769-830515588
Fax:+56-769-830515873

Data: 425

Lewvel ((dBuvim)
120

File: D:test data'2012'D'Desay.EMI {429)

Date: 20112-05-20 Time: 14:48:14

FCC PART 15C PEAK

60

FCC PART 15C AV

1MW
WMM

18000 19400, 20800. 22200. 23600. 25000
Frequency {MHz)
3ite no. 3w Charmber Data no. 425
Dis. / Ant. Jm AT ABVOE 183G Ant. pol. HORIZOWNTAL
Limit FCC PART 15C FELE
Env. / Ins. Tewp:25.6"' ;Humi:S56%;Press:101. 52kPa
Engineer Tony
EUT BELU-EAY DISC FLAYER
Power AC 120V/&0H=z
MM DE-E20Z-R
Test Mode IEEE 502.11g ©CH1 2412TX
int. Calle  Lup Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dB/m) =1=)1 =1=)1 (dBu¥W) (dBuW/m) (dBuV/m) [dE)
1 214792.00 46.01 20.34 35.37 17.81 45.79 74,00 25.21 Peak
Z Z4459.00 45.70 2Z2.31 33.55 17.31 51.74 74.00 ZZ2.26 Peak
Femarks: 1. Ewission Lewvel= Antenna Factor + Cakble Loss - lnp Factor + Reading.

2. The emission lewvels that are Z20d4E below the official

limit are not reported.

EST Technology Co., Ltd
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EST Technology

FCC ID: XJGDS0015

3an Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+36-762-33081888
Fax:+36-769-33081878

Data: 426

Level {dBuVimj)

120

File: D:test datai2012'D'Desay.ENMI {429)
Date: 2012-05-20 Time: 14:49:59

FCC PART 15C PEAK

60

FCC PART 15C AV

1MW
ey b ot rmrtisp =

18000 19400. 20800. 22200. 23600, 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. 4z 6
Dis. / Ant. 3m ANT ABVCOE 158G int. pol. HORIZONTAL
Liwit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi: 56% Press:101.52kFa
Engineer Tony
EUT ELU-RAY DISC PLAYER
Power LC 1zZ0V/60H=
M/ DS3-BZ0Z-FR
Test Mode IEEE S02.11g CHe 2437TE
inc. Calble Lmp Emiszsion
Fredq. Factor Loss Factor Beading Level Limits Margin Remwark
[MH=z) [dB/m) [dE) (dB) {dBuv) (dBuV/m) [(dBuV/m) [dE)
1 21zg9.00 46.13 Z20.25 35.55 18.80 49,63 74.00 z24.37 Feak
2 Z4115.00 45.62 ZzZ.11 32.99 17.74 52.45 74.00 z1.52 Feak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

San Tun Managewent Zone, Houjie Town,
Dongouan City, Guangdong, China

EST 'I"echncnl-:ngy Tel:+G6-769-83081588

Fax:+56-769-03081873

Data: 427 File: D:test data2012'D'Desay.EMI (429)
120 Lewvel (dBuWinm) Date: 2012-05-20 Time: 14:52:22
FCC PART 15C PEAK
60
FCC PART 15C AV
1MM
013000 19400. 20800. 22200. 23600, 25000
Frequency (MHz)
3ite no. 3w Chamber Data no. @ 427
Dis. / Ant. Jm ANT LBOVE 158G Ant. pol. : VERTICAL
Limit FCZ PART 15C PEAE
Env. / Ins. Tewp:25.6' ;Humi:56%; Press:101.52kFPa
Engineer Tony
EUT BELU-RAYT DISC PLATER
Power AC 120V/60H=z
MM DE-E202-R
Test Mode IEEE S02.11g CHe 2437TX
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FCC ID: XJGDS0015

EST Technology

3an Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+535-765-530813535
Fax:4+86-7659-83031378

Data: 428

Level {dBuVim)

120

File: D:test data'2012'D'Desay. EMI {429)
Date: 2012-05-20 Time: 14:54:5

FCC PART 15C PEAK

G0

FCCPART15C AV

1Mw
SRR o SRRy

013000 19400, 20800, 22200, 23600, 25000
Frequency {MHz)
3ite no. 3m Chaaber Iata no. 425
Dis. / Ant. 3m ANT ABCOVE 180G int. pol. VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. Temp:25.6' ;Huni:56%;Pre=ss:101.52kPa
Engineer Tony
EUT ELU-RALY DIZC PLAYER
Power LC 1Z20V/E60H=Z
M/N D3-E20Z-R
Test Mode IEEE 50Z.11g CH11 Z2462TXE
int. Calble Amp Emission
Freq. Factor Loss Factor Reading Lewvel Limits Margin FRemark
[MHz) [dB/m) [dB) [dE) (dBuV) (dBuV/m] (dBuV/m) [dB)
1 2Zo7Ys55.00 46.15 2Z0.02 36.03 17.94 45.08 74 .00 25.92 Peak
Z  &4384.00 45.63 Z2Z.Z5 33.38 17.16 51.71 74,00 Z22.29 Feak
Rewarks: 1. Ewission Lewvel= Antenha Factor + Cable Loss - Awmp Factor + Reading.
2. The emission lewvels that are Z0dE kbelow the official

limit sre not reported.
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FCC ID: XJGDS0015

EST Technology

Zan Tun Managemwent Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-763-83081588
Fax:+86-769-8330581578

Data: 429 File: D:test data'2012'D'Desay.EMI {429)
120 Lewel (dBuVin) Date: 20112-05-20 Time: 14:57:22
FCC PART 15C PEAK
[i11]
FCC PART 15C AV
013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)

3ite no. 3m Chatiber DIata no. 4z9

Dis. / Ant. 3m AT ABVOE 183G int. pol. HORIZONTAL

Limit FCC PART 15C PELE

Env. / Ins. Temwmp:25.6"' Humi:56% ;Press:101.52kPa

Engineer Tony

EUT BLU-RLY DIZC PLLYER

Power AC 120V/60H=z

M/N DE3-B-202-R

Test Mode IEEE 502.11g CH11 Z246:=TX

Lnt. Calhle  Lup Emisszion
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=) {dB/m) [dE] [dE] (dBuV) (dBuV/m) [dBuWV/m) [dE]
1 21353.00 45.09 2Z0.28 35.49 17.09 47 .97 74,00 26.03 Peak
2 23173.00 45.63 21.30 33.67 17.5Z2 L0.78 74,00 23.:22 Peak
Femarks: 1. Emission Level= Antennasa Factor + Cable Loss - Amp Factor + Feading.

Z. The emission lewels that are Z0dE below the official
limit are nhot reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone, Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-769-83081888
Fax:+56-769-83081873

Data: 412

Lewvel {(dBuvim)

File: D:test data'2012'D'Desay.ENM {129)
Date: 20112-05-20 Time: 14:24:59

120

FCC PART 15C PEAK

60

FCC PART 15C AV

1WWMW
M

013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3w Chamber Data no. 412
Dis. / Ant. 3m ANT ABCOVE 158G Ant. pol. VERTICLL
Limit FCC FART 15C PELE
Env. / Ins. Tewp:25.6' rHumi:56%; Press:101.52kPa
Engineer Tony
EUT BELU-EAY DISC PLAYER
Power AC 120V/&0Hz
M/N DS3-E202-R
Test Mode IEEE S50Z.11n HTZ20 CH1 Z41:2TH
int. Calkle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=z) [dB/m) [dE) [dE) (dBu¥) (dBuV/m) (dBuv/m) [dE)
1 21ig75.00 45.78 Z0.51 35.01 15.09 49,37 74,00 24.63 Peak
Z Z23805.00 45.62 21.96 32.90 17,62 5Z.30 74.00 21.70 Peak
Femarks: 1. Emisszion Level= Antenna Factor + Cable Loss - Awp Factor + Beading.

Z. The emwmission lewvels that are 20dE bhelow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

3an Tun Managemweht Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-769-83081888
Fax:+86-769-53081878

Data: 413

Level {dBul/im)

120

File: D:'test data2012'D'Desay.EMI {429)
Date: 2012-05-20 Time: 14:26:21

FCC PART 15C PEAK

60

FCCPART 15C AV

1MW
M

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
ZFite no. 3m Chamber Data no. 413
Dis. / Ant. 3m ANT ABVOE 185G int. pol. HORIZONTAL
Limit FCC PART 15C PELK
Emv. / In=s. Tewp:25.6' ;Humnmi: 56%:Press:101.52kPa
Engineer Tony
EUT BLU-RAY DIZC PLAYER
Power AC 120V/60H=
M/H D3-BZ0OZ-R
Test Mode IEEE S02Z.11n HTZ0 CH1 2412ZTX
Ant. Calble  Lmp Emis=zion
Fredq. Facror Loss TFactor Reading Lewvel Liwits Margin Remark
[(MHz) [dB/ 1) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
1 21545.00 45.74 2Z0.54 34.94 18.58 49,92 74.00 24.08 Peak
Z 23975.00 45.60 22.03 32.83 17.51 52.31 74 .00 21.69 Peak

Femarks: 1. Ewission Lewvel= Antennhasa Factor + Cable Loss - Amp Factor + REeading.
Z. The ewission lewvels that are Z0dE below the official
limit are not reported,

EST Technology Co.,Ltd Report No. ESTE-R1205009
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FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone, Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-769-553051855
Fax:+56-7659-553051875

Data: 414

Level {dBu\Vim})

File: D:'test data2012'D'Desay EMI {429)
Date: 2012-05-20 Time: 14:28:02

120

FCC PART 15C PEAK

G0

LmwMmmﬁmwaw&ﬂ*MJ*“”“"**vﬁJ"AULH*(Wﬁ(ﬂM
MWW—M

FCC RART 15C AV

18000 19400, 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Chsmber Iista no. 414
Dis. / Aint. Jro AT ABVOE 150G Ant. pol. HORIZOMNTLL
Limit FCC PALRT 152 PELKE
Enwv. / In=s. Temp:25.6' ;Humi:56%:Pres=z:101.52kFPa
Engineer Tony
EUT ELU-RALY DISC PLAYER
Power AC 120V/60H=
M/ DE-BZ0Z2-R
Test Mode IEEE S02.11n HTZ0O CHE 2437TX
Ant. Cakble Amp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Liwmits Margin Remark
[MH=) {dB/m) [dE) [dB) [dBuW)] (dBuW/m) [(dBuV/m) [dB]
1 2119%9.00 46.15 20.22 355.62 17.99 45.77 74.00 25.23 Peak
2 24013.00 45.60 2 22.05 3Z2.84 17.406 5227 74,00 21.73 Peak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone, Houjie Town

Dongguan City, Guangdong, China
Tel:+56-769-55051855
Fax:+56-769-55051875

Data: 415

Lewvel {dBul/m)

120

File: D:'test data2012'D'Desay.EM (429)
Date: 2012-05-20 Time: 14:30:19

FCC PART 15C PEAK

G0

FEC PART 15C AV

1MW
¢m#MvwwmmMWN*WWJMA*J*MJ“"HW*:ﬂFWM

18000

3ite no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Fower

M/

Test Mode

Fredq.
(MHz)

1 21318.00
Z 23803.00

Emission Lewel=

19400. 20800. 22200. 23600. 25000

Frequency (MHz)

3m Chatber Iata no. 415

3m MNT ABCVE 18G Ant. pol. WERTICAL

FCC PART 15C PELEK

Tetop:25.6' ;Humi:S56%:Press: 101.52kKPa

Tony

BELU-RAY DISC PLAYER

AC 120V/60H=

DE-B202-R

IEEE 502Z.11n HTZ0O CHe Z2437TX

Ant. Cakble Amp Emiz=sion

Factor Loss Factor Reading Level Limits Margin ERemark

(dB/m)  (dB) (dE)  (dBuV) (dBu¥/m) (dBuW/m) (dE)

46,10 2Z0.27 35.51 15.40 49,26 74,00 24,74 Peak

45.64 21.57 33.01 15.07 E2.57 74.00 21.43 Peak

intenna Factor + Cable Loss - Awp Factor + Reading.

Z., The emi=zsion lewvels that are Z04dE kelow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

Jan Tun Management ZZone,Houjie Touwn,

Dongouan City, Guangdong, China
Tel:+56-769-550515585
Fax:4+56-769-5505815878

Data: 416

Level {(dBuVim)

120

File: D:test data'2012'D'Desay.EMI {429)
Date: 2012-05-20 Time: 14:32:45

FCC PART 15C PEAK

GO

FGC PART 15C AV

1M
Lttt et gt it mrae =]

013000 194040, 20800, 22200, 23600, 25000
Frequency (MHz)
Fite no. 3m Chamber Data ho. 416
Dis. / Aint. 3m ANT ABCWE 18G hnt. pol. WERTICAL
Limit FCC FPART 15C PELE
Env. ¢/ Ins. Temp:25.6' ;Hwwi:56%Press:101.52kPa
Engineer Tony
EUT BLU-FEAYT DISC PLAYER
Power AC 1Z20V/60H=
MSN D53-B202-F
Test Mode IEEE 502Z.11n HTZ0O CH11 Z462TX
Lnt. Calhle Lmp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=) {dB/ ) 1dE) (dE) (dBuV) (dBuWVW/m) (dBuV/m) (dE)
1 20751.00 446.15 20.02 36.03 18.00 45.14 74,00 25.86 Peak
2 23838.00 45.63 21.90 32.96 17.44 52.01 74,00 21.99 Peak
FEemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emiszion lewels that are Z0d4dE below the official

limit are not reported.
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FCC ID: XJGDS0015

EST Technology

Fan Tun Managemwent Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-769-53051555
Fax:+56-769-53051575

Data: 417 File: D:test data'2012'D'Desay.EMI {429)
120 Level (dBuvim) Date: 2012-05-20 Time: 14:34:57
FCC PART 15C PEAK
60
FCC PART 15C AV
1MW
W
013000 19400, 20800, 22200, 23600, 25000
Frequency {(MHz)
Jite no. 3m Chamber Data no. 417
Di=s. / Aint. 3m ANT ABVOE 185G Ant. pol. HORIZCOHNTLL
Limit FCC PART 15C PEAE
Env. / In=s. Tewp:25.6"' ;Huwi:56%;Press: 101.52kPa
Engineer Tony
EUT BLU-RLY DISC PLAYEER
Power AC 120V /60H=z
M/N D5-BZ0Z-F
Test Mode IEEE 502.11n HTZ20 CH11 2Z462TX
Lnt. Cakhle iwp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Femark
[MH=) [dE/ 1) [dE) [dE) (dBuV) (dBuVW/m) (dBuv/m) [dE)
1 zZo709.00 46.12 20.00 0 36.07  17.76 47.81 74,00 26.19 Peak
Z Z4z79.00 45.65 Z2.20 33.23  17.40 EZ.22 74.00 21.78 Peak

Remarks: 1.

Emiz=ion Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

Z. The emission levels that are Z0dB below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

Zan Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, Chinas
Tel:+56-762-83051888
Fax:+56-763-83081878

Data: 406

File: D:test data2012'D'Desay.EMI {429)
Date: 2012-05-20 Time: 14:10:14

0 Level {dBuVim)

FCC PART 15C PEAK

60

5 | FCCPART 15C AV

TR LR S S e
1W
. R L LW e

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
Zite no. 3m Chamber Data no. 408
Dis. / Ant. 3m ANT ABVOE 158G Ant. pol. HORIZONTAL
Limit FCC PART 15C PEALK
Env. / Ins. Temp:25.6"' ;Huoi: 56%; Press: 101. 52kFPa
Engineer Tony
EUT ELU-RALY DISC PLAYER
Power AC 120V/60H=
M/ D3-EBZ0Z-FR
Test Mode IEEE 50Z.11n HT40 CHY Z45ZTX
int. Cabhle Lmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MHz) {dB/m) [dE) [dB) (dBuV]  (dBuV/m) (dBuV/m) [dE)
1 zZooss.o00 46.09 19.71  36.66 17.92 47 .06 74 .00 Z26.94 Peak
Z &3383.00 45.63 21.49 353.46 15.55 5&.59 74,00 Z1.41 Feak
Remarks: 1. Ewission Lewel= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The emission levels that are Z0dE below the officisal

limit &sre not reported.
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FCC ID: XJGDS0015

EST Technology

Fan Tun Management Zone,Houjie Town,

Dongoguan City, Guangdong, China
Tel:+586-769-83081585
Fax:+56-769-853051575

Data: 407

Level {(dBuvim)

File: D:test data'2012 D'Desay.EMI {429)
Date: 2012-05-20 Time: 14:12:40

120
FCC PART 15C PEAK
[11]
FCCPART 15C AV
=
W
013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3 Chamber I'ata no. 407
Dis. / int. 3m ANT ABOVE 185G Ant. pol. VERTICLL
Liwit FCZ PART 15C PELE
Enwv. / Ins. Tewp:25.6' ;Huwmi:56%Press:101.52kPa
Engineer Tony
EUT BELU-RAY DIZC PLAYER
Power AC 1z20V/60H=z
M/HN DE3-B2Z0-2-R
Test HMode IEEE S502.11n HT40 CH7V 245:2TX
Ant. Cakble Awmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) [dEB/m) [dE) (dE) {dBuW)  (dBuW/m) (dBuV/m) 1dE)
1 21i1z29.00 46.22 20.19 35.6%9 16.90 47 .62 74.00 26.38 Peak
Z2 23964.00 45.61 2Z22.02 32.83 16.55 51.35 74.00 ZZ2.65 Peak

Remwarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The ewission lewels that are 20d4dE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Mahagemwent Zohe,Houjie Toun,

Dongouan City, Guangdondg, China
Tel:+56-765-533051858
Fax:+56-765-53051878

Data: 408

Lewvel {dBuW/im}

File: D:'test data'2012'D'Desay.EMI {429)
Date: 2012-05-20 Time: 14:14:11

120

FCC PART 15C PEAK

60

FCCPART 15C AV

I R —
M
M
013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. 405
Dis. / Ant. 3m ANT AEBOVE 138G Ant., pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Tewp:25.6' ;Humi:56% Press:101. 52kFPa
Engineer Tony
EUT ELU-FALY DISC PLAYER
Fower AC 120V/aOHz
M/N DS-BZ0OZ-R
Test Mode IEEE S0Z.11n HT40 CH4 2437TX
int. Cakhle Amp Emission
Frecdq. Factor Loss TFactor Reading Lewvel Limits Margin Remark
[MHz) [dE/m) (B (B (dBuV) [(dBuV/m) [dBuW/m) [dE)
1 &1409.00 46.05 20,31 35.44 19.72 50.64 74.00 23.36 Feak
Z 239p4.00 45.61 22,02 32.83 18.87 £53.47 74.00 20.53 Peak

Femarks: 1. Ewission Level= Antennha Factor + Cable Loss - Amp Factor + Feading.
Z. The emission lewels that are 20d4dE below the officisl
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

Zan Tun Managewent Zohe,Houljie Town,

Dongoguan City, Guangdong, China
Tel:+586-769-5330581338
Fax:+56-769-33051878

Data: 409

Lewel {dBuVin)

120

File: D:test data2012'D'Desay.EMI {429)
Date: 2012-05-20 Time: 14:16:25

FCC PART 15C PEAK

60

FCCPART 15C AV

1WMWW
,Ww&w»wﬂMﬂwmemgumhﬂﬁkﬂw““hdhkvﬂw*;

18000

3ite no.
Di=. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power

M/

Test Hode

Fredq.
[MHz)

1 21374.00
2 23964.00

Remarks: 1.

Emission Lewel=

19400. 20800. 22200, 23600. 25000
Frequency (MHz)
3t Chamber Data ho. 409
3 ANT ALEVCE 180G int. pol. HORIZCWTAL
FCC FPART 15C PEAK
Tewp:25.6' ;Humi:S56%;Press:101.52kPa
Tony
BLU-EAYT DIZC PLAYER
AC 120V/60H=z
DE-B202-R
IEEE S50Z.11n HT40 CH4 Z457TX
Ant. Calble Lmp Emis=sion
Factor Loss Factor Reading Level Limits Margin EFemark
[AB/m) (dE) (dE) (dBuv) (dBuVW/m) [dBuV/m) =1=)1
4g.08 20.29 35.46 17.85 45.76 74,00 25.24 Peak
45.61 22.02 352.83 17.09 51.89 74,00 22.11 Peak

Intenna Factor + Cakle Losz - Amp Factor + Reading.

Z. The ewmission lewvels that are Z20d4dE below the official
limit are not reported.
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EST Technology

FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:4+86-769-33081888
Fax:+56-769-8305315785

Data: 410

Lewvel (dBul/imj)

File: D:'test datat2012'D'Desay.EMI (429)
Date: 2012-05-20 Time: 14:18:59

120

FCC PART 15C PEAK

60

FCC PART 15C AV

1M e
bt e aatos s petbo e

013000 19400. 20800. 22200. 23600. 25000
Frequency {MHz)
S3ite no. 3m Chamber Data no. 410
Dis. / Ant. 3m AT ALEVCZE 180G hnt. pol. HORIZCWTAL
Limit FCC PALET 15C PEALE
Emwv. ¢/ Ins. Temp:25.6"' ;Humi: 56%;Pres=s:101. 52kPa
Engineer Tony
EUT BLU-RLYT DISC PLAYEER
Power AC 120V/ 60H=z
M/N DI3-EZ0Z-R
Test Mode IEEE S02.11n HT40 CH1 Z422TX
Lnt. Cable Amp Emission
Freqg. Factor Loss Factor Reading Lewvel Limits Margin Eemark
[MH=) [dE /1) [clB) [dE] (dBuV] (dBuV/m) (dBuv/m) (dE)
1 211g4.00 46.20 20.20 35.64 17.39 48.65 74,00 25.35 Peak
Z 2358358.00 45.63 21.90 32.96 17.23 51.80 74,00 22.20 Peak
Femwmarks: 1. Ewission Lewvel= Lntenha Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z0dB below the official
limit are not reported,
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FCC ID: XJGDS0015

EST Technology

S3an Tun Managemeht Zone,Houljie Town,

Dongguan City, Guangdong, China
Tel:+56-769-530531555
Fax:+56-769-530531575

Data: 411

Level (dBuvim)

120

File: D:test data2012'D'Desay.ENMI {429)
Date: 2012-05-20 Time: 14:22:21

FCC PART 15C PEAK

60

FCG PART 15C AV

AT PP
1MM
b =t A e e

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3t Chamber Data no. 411
Dis. / Ant. 3m LT ABOVE 185G int. pol. VERTICAL
Lirmit FCC PART 15C FEALE
Env. / Ins. Tewp:25.6"' ;Humi:56%:Press: 101, 52kPa
Engineer Tony
EUT BLU-RLY DISC PLAYER
Power AC 120V/e0H=
n/N DE3-B20Z-R
Test Mode IEEE S0Z.11n HT40 CH1 2Z4:22TX
Ant. Calble Amp Emis=zion
Fredq. Factor Loss Factor Beading Level Limits Margin ERemark
[MH=z) [dB/m) [dE) [dE) (dBuV) [(dBuW/m) (dBuV/m) [dE)
1 19569.00 4¢.05 19.54 36.59  17.97 45.97 74,00 27.03 Peak
2 239Z9.00 45.81 21.899 32.858 17.51 52.23 74,00 21.77 Peak
Femarks: 1. Emission Level= Antenna Factor + Cakble Loss - Awp Factor + Reading.

2. The emission lewvels that are 20d4dE helow the official
limit are not reported.
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FCC ID: XJGDS0015

5. CONDUCTED SPURIOUS EMISSION

5.1. Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power.

5.2. Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution
bandwidth is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all
the emissions

detected.

5.3. Test Result
PASS (The testing data was attached in the next pages.)
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FCC ID: XJGDS0015

5.4. Test Data

Test Mode: IEEE 802.11b TX
CH1
= Agilent Marker

Select Marker
1 2 3 4

dEpl #Htten 10 dB

Normal

Delta

Delta Pair
( Tracking Ref)
Ref &

LN P
- ¥ A’ e —
Co Ll ST RRTST  E By

Span Pair

Span Center
Off

More
1af 2

Copyright 2000-2005 Agilent Technologies

= Agilent Marker

Select Marker

AR Orren 10 AR
dEpY #Atten 10 4B { 3 ;

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

i ;
ot PR oty S, il
|y _,_,_,‘,_.,J,"._.*_*__.L_n"il g e LEC LSNET R Yy NN PR L DAY LV =L SR

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015
= Agilent ' Peak Search
#Atten 10 dB 5 . Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1af 2

Copyright 2000-2005 Agilent Technologies

- Agilent Peak Search

6 dBpl  #Atten 16 dB : ' .. Next Peak
Next Pk Right

Next Pk Left

i
'-.?h... ar p A, e e
'r-v-.--.-A;,l,.-,-.I.,-,I,o-f-.-1\-vrLQ-u\'—\.-.,,\.,_.N...-,-.,-'1-.d,,-,.-,,l\-;1'-‘n'n)-'L'r'".'+\‘,n.'n-p.-i&.-t-h.-a,--'u.,..-.'rh""v e e T, Lo

Min Search
Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015

- Agilent | Peak Search

#Atten 10 dB : Next Peak

Next Pk Right

Next Pk Left

L T T i et HMin Search

Pk-Pk Search

Amplitude
46.92 dBEpl

Mkr 3 CF

More
1af 2

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015

CH6
= Agilent Peak Search

#Atten 10 dB -' i Next Peak
Next Pk Right

Next Pk Left

1

R PRI VNP YO L PRSP PR PRE] [T O SN AT SV ST PE Y MR TY [EUTT, VN T ST | H I n S earc h

Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

= Agilent Marker

U, Select Marker
e M aB

#Atten 10 dB i ) - /
Normal
Delta
4 T, Fa e S SR -.NI- Pl ey "‘N"ﬂ“"""""""'\-'""'*"'*"r'L!-,4.w'-'-"“-"*"a."‘-'-_a-.-—"'"'-*»' ke Delta Pair
| S LT B s e {Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015
= Agilent Peak Search
#Atten 10 dB dBp Next Peak
Hext Pk Right

Next Pk Left

1

O YOO A W et AT U Tt 0 N E Ll TN, L, N T NN

Min Search

j Pk-Pk Search
Amplitude
:3.65 dBpl

Mkr 35 CF

More

1 of 2

Copyright 2000-2005 Agilent Technologies

= Agilent Peak Search

G dBpl #Atten 16 dB | .. Next Peak
Next Pk Right

Next Pk Left

1
|
et i et o
| ""*\-'\.-J-"p.-'..-..-'r-.o'-\-".#.-..'hi.--.—.\‘.,.I.-"-.-,-,-‘-.:~,l1.-.\.q_.*1.,n.-'r?rl".'p,'p.;.-.,.a-_g,-'b.-..5,a,4.,;...........-._._-__.-.‘\.""'“ akakana (TEREE W bty ot
J

Min Search
Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015

CH11
= Agilent Peak Search

6 dBul  #Ateen 10 dB M NextPeak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies

3 Agilent Marker
Arran 10 dB | M Select Marker
#Atten 10 dB ] R )
Normal
Delta
P gy i | Delta Pair
' {Tracking Ref)
Ref A
Span Pair
Span Caenter
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015
= Agilent Peak Search
» dBpVY #Atten 19 4B J Next Peak
Next Pk Right

Next Pk Left

2

i n P Fi
B o B e R Ll VYRS TR BT N

| PP PN
AL, PR ITONY, FU. 2 VAT i

Min Search
#JBH 0 955.7 ms (601 pts) e AT e

Mkr 5 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

3 Agilent Peak Search

» dBpY #Atten 10 dB ! ) .. Next Peak
Next Pk Right

Next Pk Left

1
s pr—

. P YT N kM b atre”
I T T e L P PR = Ll et et it

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015

# Agilent | Peak Search

» dBpVY #Atten 19 4B : J Next Peak

Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015

Test Mode: IEEE 802.11g TX

CH1
% Agilent Marker
dEpY #Atten 18 dB / 159|e;t ngkez
Normal
Delta
Fopepemp e = T T J'|_..‘—-a-.1-,>-4-.*-"""'-‘n_ Jerr-"J‘I. D e Ita P a i r
QI ST SR ST, P R EE R e LY S T T A P ( -I- rac |'< | n g R & F )
Fef A
Span Pair
Span Center
Off
More
1of 2

Copyright 2000-20805 Agilent Technologies

3% Agilent Peak Search

dBpY  #Atten 10 dB Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr > CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

EST Technology Co., Ltd Report No. ESTE-R1205009 Page 102 of 184



FCC ID: XJGDS0015
% Agilent Peak Search
#ftten 16 dB ol Next Peak
Next Pk Right

Next Pk Left

1

e B . b b
""".-'*"U-d}-l)-'""'K""J"-.t\i‘-"*""l,v—."q-w" /"'""H_.ﬁ el e P F J'N-a'n_r._.-?l'""+N-'-'p.'a'*'""4'“'1'--}“'—'1-'-—.-.-- p',u‘_r-.*""'-'

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

- Agilent Peak Search

dBpY  #Atten 10 dB o ] '.'. Next Peak
Next Pk Right

Next Pk Left
1

5
L U B MR L R L
T R L R B . ey oy

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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FCC ID: XJGDS0015

4 Agilent | Peak Search

#ftten 16 dB 1Bt Next Peak

Next Pk Right

Next Pk Left

1

N4

|, AN YT FAFFST P FYSSSTN W 0V SPTUST SRRFEETIRN [TE e STRS SR NOFE T R | H i n S earc h

Pk-Pk Search

Mkr 3 CF

More
1 of 2
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FCC ID: XJGDS0015

CH6
- Agilent Peak Search

#Atten 16 dB Wl Next Peak
Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search
Amplitude
46.97 dBpl

Mkr 3 CF

More

1of 2

Copyright 2000-2005 Agilent Technologies

% Agilent Peak Search

#ftten 16 dB : | Next Peak
Next Pk Right

Next Pk Left

_ ._q"LHJ-'r-L'.u-.,.m'i.h.._ . [ Mgy
| TR o B I =t e e e e T g e N e P

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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FCC ID: XJGDS0015

Peak Search
#ftten 16 dB o / Next Peak
Next Pk Right

Next Pk Left

1

Ity .-'l-+-.-1»'u'u.-.r-'--.a-.__.\-\.-"""-"'*'l'—‘r.-"“""'"""‘"w k""'"'1"""V'J“'f"r"'“"'"‘"""“J'-'s-'ﬂ*'-)uw-'-,ﬂ-.'-*' B e s i e |

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

- Agilent Peak Search

dEpY #Atten 10 dB : .'. Next Peak
Next Pk Right

Next Pk Left

1
. e,
EPTTEEY. NP 5 L
-.."-d-_“_\-,-,an"n..i.-4-u_/.'u'i"u,._.__,l,,.,.,.'r'-.-.;..,_,n,_u.-'-.rJ.f--\.u._.,-.-._D.—n».n'..p,-.._.-.,a-r._..-u-l'i ol oot e

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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FCC ID: XJGDS0015

CH11
- Agilent Marker
dBRY  #Atten 16 dB Select Marker
- L
rrr.,1".1.i-.,,..'-f'L\c“n.r-|'|!I.-'\-.'-uh.u'-‘...q?_,.._____,.|| N orma I
Delta
'--a-a.1-4,:-_.,,1q,F.._.*‘,,;,_M_»__,._I,_‘M‘,ﬂ__,,_.,_.,,._m:*___,.,u,,,_v___,_ Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies

% Agilent Peak Search

#ftten 16 dB J Next Peak
Next Pk Right

Next Pk Left

b a |
B B e e amat N

Min Search

#BH : Pk-Pk Search
dl—l

185.54 dBpU

Mkr 3 CF

More
1 of 2
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FCC ID: XJGDS0015
% Agilent Peak Search
#ftten 16 dB 4.34 B\ Next Peak
Next Pk Right

Next Pk Left

1
o lf'..;u.'.."g"'d-"“\#..-t
J-"'H“’.J_-'--\H.-‘..'r'm""l“'*t-.ut'bh' et 1 l

e g, Mgt T s o ot

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-20805 Agilent Technologies

- Agilent Peak Search

dEpY #Atten 10 dB : 81 ; '.'. Next Peak
Next Pk Right

Next Pk Left

1
I - ru i 'P".-
.__‘J.-"rl-l""?;'"‘“WJ\,.-I-\.-”'-.JI"._._-'-“""L-Li v g

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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FCC ID: XJGDS0015

| Peak Search

#ftten 16 dB 1Bt Next Peak

Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2
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FCC ID: XJGDS0015

Test Mode: IEEE 802. 11n HT20 TX

CH1
3% Agilent Display
6 dBpV  #Atten 16 dB : : Full Screen
Display Line
86.20 dEpY
n Off
----1-'-'‘''-f.-~''-.--.--'4-''.1-'--a'.-*'|-'-‘‘‘-''‘‘‘-'''""'‘'‘-‘'‘'"''-''''''''l-_a'n-‘-u..--.-\a1----a.-‘-'.~|'-.'.av-“-.---'-"-"'h T leltsi

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-20805 Agilent Technologies

- Agilent Display
B dBpV  #Atten 18 dB . ! Full Screen
Display Line
56.50 dEpY
On (Off
| — — "ir'--"l---_ d-."-'..-\-u,..w-.,.—4__14_‘..._,-”-\-..“. S S Limit S

Active Fctn
Position»
Top

Title»

Preferences»
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FCC ID: XJGDS0015

6. BAND EDGE COMPLIANCE TEST

6.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits

6.2. Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.3. Test Result
Pass (The testing data was attached in the next pages.)
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FCC ID: XJGDS0015

6.4. Test Data
IEEE 802.11b

San Tun Managewent Zohe,Houjie Town,

— Dongguan City, Guangdong, China
EST 1 ﬁChll(Jl(Jg}' Tel:+86-769-83051885
Fax:+56-769-833081578

Data: 368 File: D:test data'2012'D'Desay.EM {(429)
120 Lewvel (dBuv/m) Date: 2012-05-20 Time: 11:19:25
4
“mﬁjﬁtpEAK
I
60
FCOQ PART 15C AV
02300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 368
Di=. / Ant. To3m ANT 1-18G Ant. pol. : HORIZONTLL
Limit + FCC PART 15C PEAK
Enwv. / Ins. : Temp:25.6' Humi:56%:Press: 101, 52kPa
Engineer : Tony
EUT : BLU-RALY DISC PLAYER
Power : AC 1Z0V/60Hz
MAN : D3-BZ202-R
Test Mode : IEEE 502.11kh CH1 Z412TX
int. Cable Lwp Emission
Fregq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=z) (dE/m) (dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2337.96 27.73 6.56 34.23 37.58 37.64 74.00 36.36 Peak
Z 2390.00 27.64 6.62 34.19 35.91 35.95 74.00 3g.02 Peak
3 Zz400.00 27.61 6.62 34.18 36.88 36.93 74.00 37.07 Peak
4 Z2410.37 27.60 6.64 34.15 GZ.54 g2 .93 74.00 -5.93 Feak
Remarks: 1. Emission Lewvel= hntenna Factor + Cable Loss - Lwp Factor + BEeading.

2. The emission lewvels that are Z20dE below the official
limit are not reported.

EST Technology Co., Ltd Report No.ESTE-R1205009
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FCC ID: XJGDS0015

EST Technology

Zan Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-769-83081888
Fax:+86-769-53081878

Data: 369

File: x'test data'2012'D'Desay.EMI {429}

0 Lewvel (dBuV/m)

Date: 2012-05-20 Time: 11:21:15

4
Fcﬁ%&c PEAK
T ¥
60
FCO PART 1%C AV
1 2 3
02300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
S3ite no. 3m Chamber DIata no. 369
Dis. / Ant. 3m AT 1-18G Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6"' ;Humi:56% ;Press: 101.52kPa
Engineer Tony
EUT BELU-RAY DI3C PLALYER
Power AC 120V/60Hz
M/N DE-BZ0OZ-R
Test Mode IEEE S02.11kh CH1 2412TXE
int. Calbhle Amp Emizsion
Fred. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MHz) (dE/m) (dE) (dE) (dBuV) (dBuW/m) (dBuV/m) (dE)

1 2341.z21 z27.70 6.56 34.22 37.16 37.20 74.00 36.80 Peak

2 2390.00 27.84 B.62 34.19 35.55 35.62 74.00 358.35 Peak

3 Z400.00 27.81 6.62 34.18 36.43 36.48 74,00 37.52 Peak

4 2410.37 27.60 g6.64 34.15 54.08 54.17 74.00 -10.17 Peak

Femarks: 1. Emission Lewvel=

Antenna Factor + Cable Loss -

hwmp Factor + REeading.
Z. The emission lewvels that are Z0dBE helow the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-769-83081885
Fax:+36-769-833081875

Data: 374

File: D:'test datai2012'D'Desay.EMI {429)
Date: 20112-05-20 Time: 11:51:02

0 Lewvel (dBulVim)

) 1 fiey FCC PART 15C PEAK
\ ‘ \
60
FCC PART 15C AV
2 3
0 2450 2460, 2470, 2480. 2490, 2500
Frequency (MHz)
3ite no. 3m Chamber Data no. @ 374
Dis. / Ant. 3m ANT 1-18G Ant. pol. HORIZONTAL

Limit
Enwv. / In=s.

FCC PART 15C FELE
Temp:25.6' ;Humi: 56%;Press:101.52kPa

Engineer Tony
EUT BLU-RAY DIZC PLAYER
Power AC 120V/ 60Hz
M/ D3-BZ0Z-R
Test Mode IEEE S502.11k CH11 2462TX
int. Cable Aimp Emis=sion
Freq. Factor Loss Factor Beading Lewvel Limits Margin ERemark
[MHz) [(dB/ 1) (dEB) (dE) [dBuW)  (dBuW/m) (dBuv/m) [=h=]]
1 2460.85 27.58 6.69 34.068 81.23 81.44 74,00 -7.44 Peak
2 2453.50 27.58 6.71 34.03 36.51 36.77 74,00 37.23 Peak
3 2492 .10 27.58 6.73 34.03 38.02 38.30 74,00 35.70 Peak

Femarks: 1. Emission Lewvel= Akntenna Factor +
2. The emission lewvels that are 204
limit are not reported.

Cable Loss - Awp Factor + Reading.
B helow the official
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EST Technology

San Tun Managemwment Zone,Houjie Towh,

Dongguan City, Guangdong, China
Tel:+56-769-53051855
Fax:+86-769-53051878

Data: 375

Level (dBuv/m)

File: D:test data'2012'D'Desay.EMI {429)
Date: 2012-05-20 Time: 11:53:16

120
1
AR PR FCC PART 15C PEAK
U W
60
FCC PART 15C AV
7 3
02450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
S3ite no. Jm Chanber Iata no. @ 375
Dis. / Ant. 3m ANT 1-18GC int. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi: 56%;Press:101.52kPa
Engineer Tony
EOT BELU-RAY DISC PLAYER
Power AC 1z20V/60HEZ
M/N DE-B202-R
Test Mode IEEE S02Z.11kb CH11 Z462TX
Ant. Cable Amp Emission
Fredg. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) [dE/m) [dE) [dE) {dBuV) (dBuV/m) [(dBuV/m) (dE)
1 Z464.54 Z27.58 6.69 34.068 80.45 80.66 74.00 —-f. 66 Peak
2 Z24583.50 27.58 .71 34.03 35.87 35.93 74.00 3g.07 Peak
3 Z2490.52 27.58 6.73 34.03 36.83 37.11 74,00 36.89 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are Z0dE khelow the official
limit are not reported.
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FCC ID: XJGDS0015

|EEE 802.11g

EST Technology

SJan Tun Mansgewent Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-769-830818588

Fax:+56-769-530318758

Data: 378 File: D:test data'2012'D'Desay.EMI {429)
120 Level (dBuv/m} Date: 2012-05-20 Time: 12:39:02
a
A wﬁ?ﬁPEAH
1]
FCC PART 15C AV
! 2
02300 2326. 2352, 2378. 2404, 2430
Frequency {(MHz)
Z3ite no. 3m Cheamber Data no. : 3738
Dizs. [ Aint. 3m INT 1-18G Ant. pol. : HORIZONTAL
Limit FCC PART 15C PELK
Env. / Ins. Tewp:25.6' sHuwi: 56%:Press:101.52kFa
Engineer Tony
EUT BLU-RALY DISC PLAYER
Power AC 1z0W/©60HZ
M/ D3-EB202-R
Test Mode IEEE S02.11g CH1 2412TX
int. Cabhle imp Emi=zsion
Freqg Factor Loss Factor REeading Lewvel Limits Margin PRemark
[MH=z) B/ 1) (dEB) (dE) [dBuV) [dBuW/rm) (dBuv/m) (dE)

Remarks: 1.

Ewmi=s=ion Lewvel= Antennsa Factor + Cable Loss - iwmp Factor + Reading.

The emission levels that are 2Z04E below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

Jan Tun HManagement Zone,Houjie Town
Dongoguan City, Guangdong, China
Tel:+86-762-830815888
Fax:+36-769-8330831575

Data: 379 File: D:test datai2012'D'Desay EMI (429)
120 Level (dBuW//mj} Date: 2012-05-20 Time: 12:40:18
g
mm PEAK
60
FCC PRRT 150 AV
4
J 2
02300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
Fite no. 3m Chanber Data no. 379
Dis. / Ant. 3m ANT 1-18G hnt. pol. WVERTICAL
Limit FCC PART 15C PEAK
Env. / In=s. Tewp:25.6"' ;Humi: 56% ;Press:101.52kPa
Engineer Tony
EUT BLU-RAY DISC PLAYER
Power AC 1Z0V/e0Hz
n/'N D3-B202-R
Test MNode IEEE S0Z.11g CH1 2412TX
Ant. Cahle hwp Emission
Freg Factor Loss Factor Reading Lewvel Limits Margin Remark
(MH=) [dESm) [dE) (dB) [dBuW)  (dBuVim) (dBuW/m) [dEB)
1 2346.35 27.70 6.56 34.22 38.33 38.37 74.00 35.63 Peak
2 2390.00 27.64 G.62 34.19 36.66 36.73 74.00 3T.27 Peak
3 z400.00 27.61 6.62 34.15 40.95 41.00 74.00 33.00 Peak
4 2400.35 27.61 6.62 34.183 45.98 46.01 74.00 27.99 Peak
3 2413.55 27.60 6.64 34.15 &4.30 §4.39 74.00 -10.39 Peak
Pemarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor 4+ Reading.

The emission lewvels that are 20d4B below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-769-5330318588
Fax:+56-769-53031875

Data: 384

0 Lewvel (dBuvim)

File: D:'test datai2012'D'Desay.EMI {429)
Date: 2012-05-20 Time: 13:01:08

ot bbbt

FCC PART 15C PEAK

60
FCC PART 15C AV
2 3
0 2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S3ite no. 3m Chawber Iata no. : 354
Dis. / Ant. Sm ANT 1-18G Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi:56%;Press:101. 52KFPa
Engineer Tony
EUT BELU-RAY DISC PLAYER
Power AC 1Z0V/e0Hz
M/H DE-BZ02-R
Test Mode IEEE S02.11g CH11 Z2462ZTX
Ant., Cahle Rhmp Emizs=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) (dB/m)  (dB) (dB)  (dBuv) (dBuW/m) (dBuV/m)  (dB)
1 2457.45 2Z7.59 6.69 34.09 S0.90 g1.09 74.00 -7.09 Peak
Z 2483.50 27.58 6.71 34.03 36.47 36.73 74.00 37.27 Peak
3 2491.60 27.55 6.73 34.03 37.36 37.64 74.00 36.36 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Reading.
2. The emission levels that are 20d4dE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun HManagement Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-768-530581888
Fax:+4+56-7658-530581578

Data: 385 File: [x'test data'2012'D¥Desay.EMI {429)
120 Lewvel (dBuW/m) Date: 2012-05-20 Time: 13:03:10
1
r""’h“ W’“‘N’M FCC PART 15C PEAK
60
FCC PART 15C AV
2 3
l:'2450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
S3ite no. 3 Chanber Iata no. : 385
Lis. / Lnt. 3m ANT 1-18G hnt. pol. HORIZCONTAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi:56%;;Press:101.52kPa
Enginesr Tony
EUT ELU-RAY DISC PLAYER
Power AC 1Z20V/60Hz
M/ DE-B202-R
Test Mode IEEE S02.11g CH11 Z46ZTX
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Lewvel Limits Hargin FRemark
[MH=) [dBsm) [dEB) (dE) [dBuV) (dBuW/m) (dBuV m)] [dEB)
2457.45 27.59 6,69 34,09 SZ.62 52.81 74.00 -&.81 Peak
2 2483.50 27.58 6.71 34.03 36.34 36.60 74.00 37.40 Peak
3 2491.45 27.58 6.73 34.03 37.31 37.59 74.00 36.41 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are 20d4E below the official
limit are not reported.
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IEEE 802.11n HT20

SJan Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, Chins

EST F[“ii(“,llll(ll(]g}' Tel:+86-769-83081858

Fax:+86-769-330815873

Data: 388 File: D:test datai2012'D'Desay.EMI {429)
120 Level (dBuV/m) Date: 2012-05-20 Time: 13:14:27
]
M%PEAK
60
FCC PART 15¢C AV
}J
1 2
02300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
SJite no. 3m Chamber Iatsa no. : 388
Di=. / int. 3m ANT 1-18G int. pol. @ WERTICLL
Limit FCCZ PART 15C FPEAK
Env. / Ins. Temp:25.6' ;Humi:56% ;Press:101. 52KFa
Engineesr Tony
EUT BELU-RAY DISC PLAYER
Power AC 1Z0V/60H=z
n/MN D3-BZ0O2-R
Test Mode IEEE 2802.11n HT20 CH1 2412TXE
int. Cable Awp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERemwark
[{MH=) (dE/m) (dEB) (dEB) (dBuV) (dBuV/m) [dBuV/m) (dB)
1 2346.41 27.70 g.56 34.22 37.60 37.64 74,00 36.36 Feak
2 2390.00 27.64 g.62 34.19 37.35 3T. 42 74.00 36.55 Feak
3 2400.00 27.651 g.62 34.15 41.05 41.10 74,00 32.80 Feak
4 2400.82 27.61 6.62 34.185 45.434 45,49 74,00 25.51 Feak
5 2413.862 27.60 6.64 34.15 &4.09 54,15 74,00 -10.18 Feak
Remarks: 1. Emission Lewvel= hntenna Factor + Cable Loss - Amp Factor + Reading.

The ewission lewvels that are 20dBE helow the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-5305158585
Fax:+56-769-8305815875

Data: 389 File: [xtest data'2012'D'Desay.ENMI {429)
120 Lewvel (dBuvV/im) Date: 20112-05-20 Time: 13:16:35
g
égfﬁ:i:?g}PEAK
1]
FCC PART 157 AV
i [
1 2
02300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
Site no. 3m Chatber Data no. @ 389
Dis. / Ant. 3m MNT 1-18G Ant., pol. : HORIZCWTAL
Limit FCC PART 15C PELAK
Env. / Ins. Temp:25.6' ;Huni:56%;Press: 101.52kPa
Engineer Tony
EUT BELT-RAY DI3C PLAYER
Fower LZ 120V/ 6CHz
M/ D3-B202-R
Test Mode IEEE 502.11n HTZ20 CH1 Z2412TX
int. Cakble Amp Emission
Freg Factor Loss Factor Reading Lewvel Limits Margin Femark
[(MHz) {dB/ m) (B (B [{dBuV) (dBuV/m) (dBuV,/m) (dE)
1 2351.57 27.70 6.58 34.22 39.03 39.09 74,00 34.91 Peak
2 2390.00 27.64 .62 34,19 37,65 37,72 74,00 36.28 Peak
3 2400.00 27.61 .62 34,18 42,34 42,39 74,00 31.61 Peak
4 2400.62 27.61 6.62 34.18 49.05 49.10 74,00 Z24.90 Peak
5 2413.82 27.60 .64 34.15 87.07 g87.16 74,00 -13.16 Peak

Femarks: 1.

Emizsion Lewvel= Antenna

Factor + Cable Loss - Awp Factor + Reading.

The emissiaon lewvels that are 20dB helow the official

limit are not reported.
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EST Technology

FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-769-8305818585
Fax:+56-769-83081875

Data: 394

Lewvel {(dBuvim)

120

File: D:'test data'2012'D'Desay.EMI (429)
Date: 2012-05-20 Time: 13:33:29

FCC PART 15C PEAK

60

FCC PART 15C AV

3
02450 2460. 2470, 2480. 2490, 2500
Frequency (MHz)
S3ite no. Jm Chamber Iata no. : 394
Dis. / Ant. 3m ANT 1-18GC hnt. pol. HORIZONTAL
Limit FCCZ PART 15C PEAK
Env. / Ins. Temp:25.6' ;Humi:56%:Press:101. 52KPa
Engineer Tony
EUT BELU-RAY LISC PLAYER
Power AC 120V 60H=z
M/ D3-EB20Z-R
Test Mode IEEE 502.11n HTZ0 CH11 Z246ZTX
Ant. Cahle Awp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MHz) [dE/m) (dE) (dB) (dBuV) (dBuW/m) (dBuV/m) (dE)
1 Z467.45 27.58 6.69 34.086 BZ.37 82.58 74.00 -5.58 Peak
2 Z483.50 27.58 6.71 34.03 37.89 38.15 74.00 35.85 Peak
3 Z492.895 27.58 6.73 34.03 37.47 37.75 74.00 36.25 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The ewission levels that are 20dE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

Zan Tun Management Zone, Houjie Town,

Dongguan City,Guangdong, China
Tel:+56-769-5308 15855
Fax:+86-769-83081878

Data: 395 File: D:test data'2012'D'Desay.EMI (429)
120 Level (dBuv/im) Date: 2012-05-20 Time: 13:36:49
1
bbbl Bhabolp,, FCC PART 15C PEAK
60
FCC PART 15C AV
2 3
02450 2460. 2470, 2480. 2490, 2500
Frequency (MHz)
Site no. 3m Chamber Data no. : 395
Iis. / Ant. 3m AT 1-18G Ant. pol. WERTICAL
Limit FCCZ PART 15C PELE
Env. / In=s. Tewp:25.6"' ;Humi:56% ;Pres=s:101.52kPa
Engineer Tony
EUOT BLU-RALY DISC PLAYER
Power AC 120V a0H=
M/N D3-EZ0Z-R
Test MNode IEEE S502Z.11n HTZ0 CH11 Z2462TX
Ant. Cakble Amp Emis=sion
Fredg. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MHz) [dE/m) (dE) (B (dBuV) (dBuV/m) (dBuV/m) [dE)
1 2459.95 27.58 6.659 34.06 B0.80 81.01 74.00 -7.01 Peak
2 2453.50 27.58 6.71 34.03 37.69 37.95 74.00 36.05 Peak
3 2491.10 27.58 6.73 34.03 37.42 37.70 74.00 36.30 Peak
Remarks: 1. Emission Lewvel= kintenna Factor + Cable Loss - Awp Factor + Reading.

2. The emission lewels that are Z20dE kelow the official
limit are not reported.
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FCC ID: XJGDS0015

IEEE 802.11n HT40

EST Technology

Jan Tun Management Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+536-769-53031885
Fax:+536-769-83081878

Data: 398 File: D:'test data2012'D'Desay.EMI {429)
120 Level (dBuvim) Date: 2012-05-20 Time: 13:46:11
3
W%ﬁfﬂﬁ‘r‘-’rﬂmmm
60
FCC PART 150 AV
il
" %_MIJN
02300 2330, 2360. 2390. 2420, 2450
Frequency (MHz)
3ite no. : 3m Chamber Data no. 395
Di=s. / Ant. : 3m AMNT 1-18G Aint. pol. HORTIZOMTAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi: 56% ;Press:101.52kPa
Engineer Tony
EUT BELU-RAY DISC FLAYER
Fower AC 12Z0V/60H=
N/ DE-BZ0Z2-R
Test Mode IEEE 802.11n HT40 CH1 2422TX
Ant. Calhle  Amwp Emission
Freq Factor Loss Factor Reading Lewel Limits Margin ERemark
[MHz) (dB/m)  (dBE) (dB)  (dBu¥V) (dBuY/m) (dBu¥/m) (dB)
1 23582.35% 27.70 6.58 34.22 37.45 37.51 74.00 36.49 Peak
z Z390.00 Z27.64 6.862 34.19 41.41 41.45 74.00 32.52 Peak
3 Z400.00 27.61 6.62 34.18 45.54 45.59 74.00 28.41 Peak
4 Z400.35 27.61 6.62 34.18 49.71 49.76 74.00 24.24 Peak
5 2417.30 27.60 6.64 34.15 851.47 51.56 74,00 -7.56 Peak

Remsrks: 1. Emission Level= hntenna

Factor + Cable Loss - bLwmp Factor + Reading.

2. The emission levels that are 2Z0dE kelow the official

limit are not reported.
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FCC ID: XJGDS0015

EST Technology

SJan Tun Management Zone,Houjie Town,

Dongoguan City, Guangdong, China
Tel:+36-769-530518588
Fax:+36-769-830531878

Data: 399

File: D:itest datai2012\D'Desay.EMI (429)

Level {dBuvin)

120

Date: 2012-05-20 Time: 13:48:38

]
MMWIWPEM
1]
FCC PART 150 AV
4
Qy\rwﬂlé
1
0 2300 2330, 2360, 2390. 2420. 2450
Frequency {MHz)
Site no. 3m Chanber Data no. 399
Dis. / hknt. 3m ANT 1-18G Ant. pol. VERTICAL
Limit FCC PART 15C PELRE
Env. / Ins. Temp:25.6' ;Humi:56%:FPress:101.52kPa
Engineer Tony
EUOT BLU-RAY DISC PLAYER
Fower L 1Z0V/60H=
MiN LS-BZ0Z2-R
Test HMode IEEE 802.11n HT40 CH1 Z422TX
Ant. Cable bwp Emission
Freg Factor Loss Factor RBeading Lewvel Limit=s Margin ERemwark
(MH=z) {(dB/m)  (dB) {(dB)  (dBuV) (dBuW¥/m) (dBuV/m) (dB)

1 2339.30 27.73 6.56 34.23 37.85 37.71 74,00 36.29 Feak

Z 2390.00 27.64 6.82 34.19 40.58 40.63 74.00 33.37 FPeak

3 z400.00 27.61 6.62 34.18 44.54 44,59 74.00 z9.41 Feak

4 2400.80 27.61 6.62 34.18 49.28 49.33 74.00 Z4.67 Feak

5 2417.30 27.60 6.64 34.15 B5l1.6%9 81.78 74.00 =-7.78 FPeak

Remarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission levels that are Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,
Dongouan City, Guangdong, China
Tel:+36-7659-53051885
Fax:+36-762-83031873

Data: 404

0 Lewvel (dBuV/im)

File: D:'test data'2012'D'Desay.EMI (429)

Date: 2012-05-20 Time: 14:06:36

1

FCC PART 15C PEAK

60

NI N N AR X VY o

FCC PART 15C AV

2 iﬂw~wwﬁwhh,kw
02430 2444. 2458. 2472, 2486. 2500
Frequency (MHz)
3ite no. 3m Chanber Data no. @ 404
Di=. / Ant. 3m ANT 1-18G Ant. pol. WVERTICALL
Limitc FCC PART 15C PELEK
Env. / Ins. Temwmp:25.6"' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT BLU-RALY DISC PLALYER
Power AC 120V/80Hz
/N DE-EBZ0Z-R
Test MNode IEEE 802.11n HT40 CH7 2452TH
Ant. Cakble ALmp Emission
Fredg. Factor Loss Factor Feading Lewvel Limits Margin ERemark
[MHz) [dE/m) (dE) (dE) {dEuv) (dBuV/m) (dBuV/m) [dEB)
Z457.44 27.59 6.69 34.09 75.43 78.62 74.00 -4.62 Peak
2 Z453.50 27.58 .71 34.03 39.19 39.45 74.00 34.55 Peak
3 Z457.19 27.58 6.71 34.03 42.33 42 .59 74.00 31.41 Peak

Femarks: 1. Emission Lewvel= Antenns Factor + Cable Loss - Awmp Factor + Reading.
Z. The emission levels that are Z20dbB kbelow the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

SJan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+536-769-83051855
Fax:+86-769-83081875

Data: 405 File: D:'test data'2012'D'Desay.EMI {429)
120 Lewvel (dBuVim) Date: 2012-05-20 Time: 14:08:52
1
bbb A AT AN FCC PART 15C PEAK
w il
60
FCC PART 15C AV
" ;
02430 2444, 2458. 2472, 2486. 2500
Frequency {MHz)
3ite no. 3m Chamber Data no. : 405
Di=. / Ant. 3m AMNT 1-18G Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. Tewp:Z5.60' ;Humi:56%; Press:101.52kFa
Engineer Tony
EUT BELU-RAY DISC PLAYER
Fower LC 1Z0V/60H=z
M/ D3-EZ02-R
Test Mode IEEE S02.11n HT40 CH7 2452TX
Ant. Cable Anp Emis=zion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=z) (dE/m) (dE) [dE) (dBuW) [(dEuW/m) (dBuV/m) (dE)
1 2449,35 27.59 6.67 34.09 75.72 78.89 74 .00 -4.58%9 Peak
2 2483.50 27.58 .71 34.03 39.29 39.55 74.00 34.45 Peak
3 2437.19 27.558 .71 34.03 40.56 40.82 74 .00 33.18 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor 4+ Feading.

Z.

The emission levels that are Z0dE helow the official
limit are not reported.
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FCC ID: XJGDS0015

7. 6dB Bandwidth Test

7.1. Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.2. Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and 300 kHz
VBW. The 6dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6dB

7.3. Test Result

EUT: BLU-RAY DISC PLAYER
M/N:DS-B202-R
Test date:2012-05-20 Tested by: Tony.Tang Test site:  RF Site
6dB bandwidth Limit
Test Mode CH (MHz) (KH2)
CH1 10.111 >500
11b CH6 10.106 >500
CH11 10.057 >500
CH1 16.564 >500
11g CH6 16.541 >500
CH11 16.559 >500
CH1 17.743 >500
Ln CH6 17.702 >500
HT20
CH11 17.742 >500
CH1 36.440 >500
Hlleo CH4 36.464 >500
CH7 36.463 >500
Conclusion : PASS
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FCC ID: XJGDS0015

7.4. Test Data

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

- Agilent Marker
Ch Freq 2.412 GHz Trig Free 159'92‘“ ngkeg

Occupied Bandwidth

Normal

1Em #Atten 18 JB
Delta

Delta Pair
tTracking Ref)
Ref A

Span Pair

| Span Center

pied Bandwidth Occ BH % Pwr b Off
14.7339 MHz x dB : (I

Occu

More

Transmit Freq Error 7 - Mot
¥ dB Bandwidth 18111 MHz 0

Copyright 2800-2005 Agilent Technologies

Test CH6: 2437TMHz

% Agilent Trace
e
Ch Freq  2.437 GHz Trig Free , Trace
Occupied Bandwidth
Clear Write
1Bm #Atten 18 dB
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr ; Blank
14.7155 MHz x dB 45 (I8
Transmit Freq Error  71.1 : 1"10;'3
¥ B Bandwidth 1 z 0

Copyright 2000-2005 Agilent Technologies

EST Technology Co., Ltd Report No. ESTE-R1205009 Page 144 of 184



FCC ID: XJGDS0015

Test CH11: 2462MHz
- Agilent

Ch Freq
Occupied Bandwidth

2.4672 GHz

1Em #Atten 18 JB

oAt | P A
Y. e
2| L ) F&

I

=
ro
)

Clear Hrite

Max Hold

Min Hold

View

pied Bandwidth
14.7291 MHz

Occu

Transmit Freq Error 5 :

% dB Bandwidth 1 z

Occ BH ¥ Pwr

Blank

% dB

More
1 of 2

Copyright 2800-2005 Agilent Technologies
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FCC ID: XJGDS0015

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

- Agilent Trace
Ch Freq 2.412 GHz ] . Trac%
Occupied Bandwidth I~
Clear Write
Bm #ftten 10 dB i
Max Hold
Min Hold
View
s BH 100 kHz n ,_ s
Occupied Bandwidth Occ BH % Pur 0 Blank
16.4500 MHz % dB -
Transmit Freq Error 1”'3{3
% dB Bandwidth .

Copyright 2800-2005 Agilent Technologies

Test CH6: 2437MHz

% Agilent Trace
I
Ch Freq  2.437 GHz Trig Free , Trace
Occupied Bandwidth I
Clear Write
1Bm #Atten 18 dB
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr ; Blank
16.4214 MHz % dB dB |\
Transmit Freq Error 2 . lr"lo;'g
% dB Bandwidth 16.541 MHz 0

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015

Test CH11: 2462MHz

4 Agilent " Trace
Ch Freq 2.462 GHz . ) Tracg
Occupied Bandwidth C
Clear Hrite
Max Hold
Min Hold
View
5 BHW 160 THA |H:
Occupied Bandwidth Occ BH 7 Pur 9 Blank
16.4487 MHz x dB

Transmit Freq Error 1"10{2

¥ dB Bandwidth } MHz 0

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015

Test Mode: IEEE 802. 11n HT20TX
Test CH1: 2412MHz

= Agilent Trace
e
Ch Freq 2.412 GHz Trig Free ) Tracg
Decupied Bandwidth
Clear Hrite
#Htten 10 dB
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
17.6268 MHz X dB -
Transmit Freq Error  46.863 kHz 1"10{%
¥ dB Bandwidth 1 z 0

Copyright 2000-2005 Agilent Technologies

Test CH6: 2437MHz

# Agilent Trace
Ch Freq 2.437 GHz Trig Free| ) Tracg
Occupied Bandridth 1 =
Clear HWrite
#Atten 10 dB B
Max Hold
Min Hold
View
Hz
Occupied Bandwidth Blank
17.6264 MHz .
Transmit Freq Error  ° & kHz 1r'h:JFre2
% dB Bandwidth z 0

Copyright 20080-2005 Agilent Technologies
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FCC ID: XJGDS0015

Test CH11: 2462MHz

3 Agllent | Trace
Ch Freq 2.462 GHz , Tra°§
Dccupied Bandwidth
Clear Write
Max Hold
Min Hold
View
Occupied Bandvwidth Occ BH % Pur . Blank
17.6377 MH kdB -6 :
Transmit Freq Error &I 1H0frg
% dB Bandwidth 0

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015

Test Mode: IEEE 802. 11n HT40TX
Test CH1: 2422MHz

= Agilent Trace
e
Ch Freq 2.422 GHz Trig Free ) Tracg
Occupied Bandwidth R
Clear Hrite
dBm #Atten 18 dB
Max Hold
3 ?____,,,_n.,_-..-.,,_,_._._.-—_n-a”.-1—.-;-—.a-,,-A_.';rr-,i,—.-n_--,._|IIII.LII.-._-_.-'.-.-.l'.-__.-|-__.-,..-.-..-.h-.,.,r.-.,_,_,‘_'_‘_.-._._._..,_,_,.‘_.Q
Min Hold
View
Occupied Bandwidth Occ BH % Pwr Blank
35.9079 MHz x dB -
Transmit Freq Error  31.513 kHz 1Hc)icrg
% B Bandwidth z o

Copyright 2000-2005 Agilent Technologies

Test CH4: 2437TMHz

% Agilent Trace
Ch Freq 2.437 GHz Trig Free| ) Tracg
Occupied Bandridth 1 1N
Clear HWrite
dBm #Atten 18 dB B
Max Hold
s lg,,_,ﬂ_,.h,_,_.,,__,_._____.,‘ﬁ_._..,._,..,__‘_.,"..__.,_...,__,IIIllII,,,...-.,...,h_.,.,h_.........___H._.,.._k._\r.,__.._.,_,*_.,, : -
' Min Hold
View
Hz
Occupied Bandwidth Blank
35.9074 MHz el -
Transmit Freq Error A kHz 1r'b::i[rte'2
% dB Bandwidth z 0

Copyright 20080-2005 Agilent Technologies
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FCC ID: XJGDS0015

Test CH7: 2452MHz

# Agilent | Trace
Ch Freq 2.452 GHz 1 ; Tracg
Occupied Bandwidth C
Clear Hrite
dBm #Atten 18 dB
Max Hold
> ?__r-vq-l-'l—-,.,....-_-,_—.-rPrr'-"r-.-,‘nﬂ.-‘-"—.l-'“'.vfﬂo—"r—"__'ll rII...-x...—--.-.-.q--'-_.n-.-.-—.-_.._—_-v-—....-_-.,_._-.,.-_-.,.,..-»,.__Qll. <
! hs o
e ol gy Min Hold
View
Occupied Bandwidth Occ BH % Pur 9 Blank
35.9535 MHz % dB
Transmit Freq Error z 1H0fr§
% dB Banduidth 0

Copyright 2000-2005 Agilent Technologies
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FCC ID: XJGDS0015

8. OUTPUT POWER TEST

8.1. Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

8.2. Test Procedure
The transmitter output (antenna port) was connected to the spectrum analyzer.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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FCC ID: XJGDS0015

8.3. Test Result

EUT:BLU-RAY DISC PLAYER
M/N:DS-B202-R
Test date:2012-05-20 Test site: 3m Chamber Tested by: Tony Tang
Pass
Test Mode CH Peak output Power Limit
(dBm) (dBm)
CH1 13.22 30
11b CHG6 12.66 30
CH11 11.94 30
CH1 15.32 30
11g CHG6 15.06 30
CH11 14.58 30
11n CH1 15.11 30
HT20 CH®6 14.81 30
CH11 14.44 30
1n CH1 13.12 30
HT40 CH4 12.85 30
CH7 12.38 30
Conclusion : PASS
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FCC ID: XJGDS0015

8.4. Test Data
Test Mode: IEEE 802. 11b

CH1

CH6

== Agilent

Ref 20 dBm
Peak

Log

10

daB/

Atten 30 dB

Mkrl 2.411125 GHz
13.22 dBm

Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.38700000 GHz

Stop Freq
2.43700000 GHz

CF Step
5.00000000 MHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.412 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
=- Agilent I Freg/Channel

Ref 20 dBm
Peak

Log

10

daB/

Center 2.437 GHz
#Res BW 1 MHz

Atten 30 dB

#VBW 3 MHz

Mkrl 2.438875 GHz
12.66 dBm

Span 50 MHz
Sweep 4 ms (401 pts)

Center Freq
2.43700000 GHz

Start Freq
2.41200000 GHz

Stop Freq
2.46200000 GHz

CF Step
5.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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FCC ID: XJGDS0015

CH11

- Agilent

Ref 20 dBm
Peak

Log

10

dB/

Atten 30 dB

Center 2.462 GHz
#Res BW 1 MHz

#VBW 3 MHz

Mkrl 2.461125 GHz
11.94 dBm

jwee|  Auto Mag

Span 50 MHz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.43700000 GHz

Stop Freq
2.48700000 GHz

CF Step
5.00000000 MHz

Freq Offset
0.00000000 Hz

Signal Track
On Off
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FCC ID: XJGDS0015

Test Mode: IEEE 802. 11g

CH1

CHG6

== Agilent

Ref 20 dBm
Peak

Log

10

dB/

Atten 30 dB

Mkrl 2.410875 GHz
15.32dBm

Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.38700000 GHz

Stop Freq
2.43700000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.412 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
gutnt | Freg/Channel

Ref 20 dBm
Peak

Log

10

dB/

Center 2.437 GHz
#Res BW 1 MHz

Atten 30 dB

#VBW 3 MHz

Mkrl 2.435875 GHz
15.06 dBm

Span 50 MHz
Sweep 4 ms (401 pts)

Center Freq
2.43700000 GHz

Start Freq
2.41200000 GHz

Stop Freq
2.46200000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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CH11

- Agilent

Ref 20 dBm
Peak

Log

10

dB/

Atten 30 dB

Center 2.462 GHz
#Res BW 1 MHz

#VBW 3 MHz

Mkrl 2.460750 GHz
14.58 dBm

Span 50 MHz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.43700000 GHz

Stop Freq
2.48700000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802. 11n HT20

CH1

CHG6

== Agilent

Ref 20 dBm
Peak

Log

10

dB/

Atten 30 dB

Mkrl 2.410750 GHz
15.11 dBm

Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.38700000 GHz

Stop Freq
2.43700000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.412 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
gutnt | Freg/Channel

Ref 20 dBm
Peak

Log

10

dB/

Center 2.437 GHz
#Res BW 1 MHz

Atten 30 dB

AT

#VBW 3 MHz

Mkrl 2.436000 GHz
14.81 dBm

Span 50 MHz
Sweep 4 ms (401 pts)

Center Freq
2.43700000 GHz

Start Freq
2.41200000 GHz

Stop Freq
2.46200000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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CH11

- Agilent

Ref 20 dBm
Peak

Log

10

dB/

Atten 30 dB

Center 2.462 GHz
#Res BW 1 MHz

#VBW 3 MHz

Mkrl 2.461125 GHz
14.44 dBm

Span 50 MHz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.43700000 GHz

Stop Freq
2.48700000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802. 11n HT40

CH1

CH4

== Agilent

Ref 20 dBm
Peak

Log

10

dB/

Atten 30 dB

Mkrl 2.430250 GHz
13.12dBm

Freg/Channel

Center Freq
2.42200000 GHz

Start Freq
2.39700000 GHz

Stop Freq
2.44700000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.422 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
gutnt | Freg/Channel

Ref 20 dBm Atten 30 dB
Peak 1
Log

10

dB/

Center 2.437 GHz
#Res BW 1 MHz

#VBW 3 MHz

Mkrl 2.430500 GHz
12.85dBm

Span 50 MHz
Sweep 4 ms (401 pts)

Center Freq
2.43700000 GHz

Start Freq
2.41200000 GHz

Stop Freq
2.46200000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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CH7

- Agilent

Ref 20 dBm
Peak

Log

10

dB/

Atten 30 dB

Center 2.452 GHz
#Res BW 1 MHz

#VBW 3 MHz

Mkrl 2.460250 GHz
12.38 dBm

Span 50 MHz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.45200000 GHz

Start Freq
2.42700000 GHz

Stop Freq
2.47700000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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9. POWER SPECTRAL DENSITY TEST

9.1. Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

9.2. Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2, Follow the test procedure as described in ANSI C.63.4 to measure out each test modes and
chain’s power density with 3KHz.
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9.3.

Test Result
EUT:BLU-RAY DISC PLAYER
M/N:DS-B202-R
Test date:2012-05-20 Test site: 3m Chamber Tested by: Tony Tang
Pass
Power density Limit
Test Mode CH (dBM/3KHz ) (dBmM/3KH?2)
CH1 -17.71 8
11b CH6 -17.12 8
CH11 -17.36 8
CH1 -16.88 8
119 CH6 -16.42 8
CH11 -16.52 8
CH1 -14.02 8
11n
HT20 CHG6 -13.36 8
CH11 -13.76 8
CH1 -15.65 8
11n
HT40 CH4 -15.47 8
CH7 -16.14 8
Conclusion : PASS
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9.4. Test Data

Test Mode: IEEE 802.11b TX
- Agilent Peak Search

B #Atten 16 dB : 3 Next Peak

Next Pk Right
Next Pk Left
Marker
) 2.412784000 GHz S
Lefv [=17.71 cdBm
C GHz
Pk-Pk Search
Amplitude
-17.71 dBm
Mkr » CF
More
1af 2
Copyright 2000-2005 Agilent Technologies
- Agilent Peak Search
dBm #Atten 10 4B ) . Next Peak
Next Pk Right
Next Pk Left
Marker
2.437784900 GHz .
' Min Search
-17.12 dBm
#Sneep 1 W b Pk Search
Amplituda
-17 dBm
Mkr 5 CF
More
1 of 2

Copyright 2000-2005 Agilent Technologies
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| Peak Search
Mkrl 2.462
#Htten 18 dB h \ext Peak

Next Pk Right

Next Pk Left

Marker
2.462774900 GHz

Min Search

Lot =17.36 dBm

A GHz :
#YBKH 18 kHz NGNS Pk-Pk Search

Mkr » CF

More
1of 2

Copyright 2000-2005 Agilent Technologies
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Test Mode: IEEE 802.11g TX

- Agilent Peak Search
Mkrl 2.415 250 1 GHz
dBm #Atten 10 dB ) 11l Next Peak
Next Pk Right
S Next Pk Left
Marker
2.415250100 GHz i Search

-16.88 d

Pk-Pk Search

Mkr 3 CF

More
1af 2

Copyright 2000-2005 Agilent Technologies

- Agilent Peak Search
dBm #Atten 10 4B . Next Peak
Next Pk Right
v Next Pk Left

Marker
2.440250600 GHz i Search

-16.42 dBm

! GHz
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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- Agilent

4Bm #Atten 18 dB

Marker
2.465259000 GHz

-16.52 dBm

| Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Test Mode: IEEE 802.11n HT20 TX
- Agilent Peak Search

dBm #Atten 10 4B 3 Next Peak

Next Pk Right
Next Pk Left
Marker
2.418706900 GHz .
: Min Search
Lefv -14.02 d
. WUEH 10 Sweep 1 IS b\ Pk Search
-14.82 dBm
Mkr 5 CF
More
1 of 2
- Agilent Peak Search
dBm #Atten 16 dB 3 . Next Peak
Next Pk Right
Next Pk Left
Marker
2.439252600 GHz .
. Min Search
-13.36 dBm
266 7 GHz 300 k=
#WEH 14 o 10 M FPk-Pk Search
Mkr » CF
More
1 of 2

Copyright 2080-2005 Agilent Technologies
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% Agilent | Peak Search

AEm #Atten 10 4B 1 Next Peak

Next Pk Right
Next Pk Left
Marker
2.468719300 GHz Min Search

-13.76 dBm

Pk-Pk Search

Mkr 3 CF

More
1 of 2
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Test Mode: IEEE 802. 11n HT40 TX

- Agilent Peak Search
cdBm #Atten 10 dE Next Peak
Next Pk Right
Next Pk Left

Marker
2.429903300 GHz in Search

-15.65 d

Pk-Pk Search

Mkr 3 CF

More
1af 2

Copyright 2000-2005 Agilent Technologies

- Agilent Peak Search
dBm #Atten 10 4B 15, . Next Peak
Next Pk Right
Next Pk Left

Marker
2444904800 GHz i Search

-15.47 dBm

! GHz
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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% Agilent | Peak Search

B #Atten 10 dB ) dBm Next Peak

Next Pk Right
Next Pk Left
Marker
2.455495300 GHz Min Search

sAv =16.14 dBm

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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10. ANTENNA REQUIREMENTS

10.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

10.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 2.0 dBi.
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11. TEST SETUP PHOTO
Conducted Test
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Radiated Test (30-1000 MHz)
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Radiated Test (1000-25000 MHz)
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connected to the spectrum analyzer
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12.PHOTOS OF EUT

External Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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